brizz
Industrial, Inc.

MODEL G0621X

WOOD/METAL BANDSAW
OWNER'S MANUAL

COPYRIGHT © AUGUST, 2009 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
(FOR MACHINES MFG. SINCE 8/09) #TR12108 PRINTED IN TAIWAN

Download from Www.Somanuals.com. All Manuals Search And Download.




A\ WARNING!

This manual provides critical safety instructions on the proper setup,
operation, maintenance and service of this machine/equipment.

Failure to read, understand and follow the instructions given in this
manual may result in serious personal injury, including amputation,
electrocution or death.

The owner of this machine/equipment is solely responsible for its
safe use. This responsibility includes but is not limited to proper
installation in a safe environment, personnel training and usage
authorization, proper inspection and maintenance, manual availability
and comprehension, application of safety devices, blade/cutter integ-
rity, and the usage of personal protective equipment.

The manufacturer will not be held liable for injury or property damage
from negligence, improper training, machine modifications or misuse.

A\ WARNING!

Some dust created by power sanding, sawing, grinding, drilling, and
other construction activities contains chemicals known to the State
of California to cause cancer, birth defects or other reproductive
harm. Some examples of these chemicals are:

e Lead from lead-based paints.
e Crystalline silica from bricks, cement and other masonry products.
e Arsenic and chromium from chemically-treated lumber.

Your risk from these exposures varies, depending on how often you
do this type of work. To reduce your exposure to these chemicals:
Work in a well ventilated area, and work with approved safety equip-
ment, such as those dust masks that are specially designed to filter
out microscopic particles.

Download from Www.Somanuals.com. All Manuals Search And Download.




Table of Contents

INTRODUCTION.......mmirninmeernssmne s ssssnneennsnnes 2
Manual ACCUFaCY ........ccoevvveeiiiiiiiiiiiiiieeieeeee 2
Contact INfo.......oooiiiiiii 2
Machine Data Sheet.........ccccoeiiiiiiiiniiieenn. 3
Identification...........cooeee e, 5

SECTION 1: SAFETY ....ooiiirrirenrrnsnnnsnsanns 6
Safety Instructions for Machinery .................. 6
Additional Safety Instructions for Bandsaws . 8

SECTION 2: CIRCUIT REQUIREMENTS ........ 9
220V Single-Phase Operation ............ccceeee.e. 9

SECTION 3: SETUP .....coriinrireene e 10
Setup Safety ... 10
Items Needed for Setup......ccccevvviiiiiienennnn. 10
UNPacKiNg .......oeeeeeveiiiiiiieeeeeee e 10
INVENTOTY . 11
Hardware Recognition Chart ....................... 12
Cleanup......o e 13
Site Considerations...........ccccoecveeeiiiiieeenne 14
ASSEMDIY ..o 15
Dust ColleCtion...........ccceeeeirieeeeiniiee e 18
Blade Tracking.........cooveciiimieiiiiiiiiiieeeeenn 18
TeSt RUN <. 19
Tensioning Blade ..........ccooeiiiiiiiiiiieeees 20
Adjusting Support Bearings .........ccccceeeeeennnee 20
Adjusting Blade Guides ............cccceeiiiieeenne 22
Adjusting Positive Stop........cccoccieeiiiiiieene 23
Setting Table.......oooiiiiiie 23
Tilt Scale to 0" ...cooeeeeeee e 23
Aligning Table ... 24
Aligning FeNce ........cccooiiiiiiis 24

SECTION 4: OPERATIONS ........ccocmriinnmnennns 25
Operation Safety.......ccccocceeeiiiiiiiiiiieeeee 25
Basic Controls........cccoceeiiiiiiiiiiceeen 25
Workpiece Inspection (Wood).........ccceeerrnes 26
OVEIVIEW ...ttt 26
Table Tilt ... 27
Guide POSt.......ooviiiiee 27
RIPPING .o 28
CrosSCUtiNg .....ceveiiiiieeeiieee e 28
RESaWiNg ...c.cevviiiieiieeeeeeee e 29
Cutting CUIVeS .......eveieeeiiiiee 30
Stacked CULS.......coccuiiiiiiiiee e 30
Blade Selection (Wood Cutting)................... 31
Blade Selection (Metal Cutting) ................... 33
Blade Changes .......ccccoeiiiiiiiiiniieceen, 34
Scale Calibration.........cccccooiiiiiiiiiiiiiee 35

SECTION 5: ACCESSORIES.........ccccviimmernnne 36
SECTION 6: MAINTENANCE............ccccocueenne. 37
Schedule......coooiicieeeeeee e 37
Cleaning ... 37
Lubricating ... 37
Redressing Rubber Tires.........cccooeiviieeeen. 37
SECTION 7: SERVICE ........cocciiimrernineeenans 38
Troubleshooting .........c.evveevveiiiiiieeeeeeee 38
Servicing V-Belts. ... 40
Shimming Table........cccoooiiiiiiii 42
Blade Lead.........cccoooiiiiii e 42
Wheel Alignment..........ccccoeeiiiiiiiiiieeeeee 43
SECTION 8: WIRING.........ccoomrrrinmnerninneenns 45
Wiring Safety Instructions...........cccccooieenns 45
Electrical Component Wiring .........cccceeeueeee. 46
Wiring Diagram .........ccccoovciiiiiiiiincecieeeee 47
SECTION 9: PARTS....coiiriimrrrnnnmeernsnsenensas 48
Main Parts Breakdown............ccccoiiiiiinnneen. 48
Main Parts LiSt..........ccccovimeieiiiiiieeeeeeee 49
Table/Blade Guides Parts Breakdown......... 50
Secondary Parts Breakdown ....................... 51
Stand Parts Breakdown ..........cccccovviiiinneenn. 52
Fence Parts Breakdown ............cccccvveeeeennn. 53
Safety Labels Parts Breakdown................... 54
WARRANTY AND RETURNS..........cccceiiuenenne 57

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Manual Accuracy

We are proud to offer this manual with your new
machine! We've made every effort to be exact
with the instructions, specifications, drawings,
and photographs of the machine we used when
writing this manual. However, sometimes we still
make an occasional mistake.

Also, owing to our policy of continuous improve-
ment, your machine may not exactly match the
manual. If you find this to be the case, and the dif-
ference between the manual and machine leaves
you in doubt, check our website for the latest
manual update or call technical support for help.

Before calling, find the manufacture date of your
machine by looking at the date stamped into the
machine ID label (see below). This will help us
determine if the manual version you received
matches the manufacture date of your machine.

Ve
E)’illl MODEL GXXXX
lmlustriaIJ@ M Ac H I N E N A M E
SPECIFICATIONS | A WARNING!
Motor: . ing this machine:
S operation.
Specification: M an UfaCtu re Date s and respirator.
Specification: H sted/setup and
Specification: Of You r M aC h I n e uit before starting.
Specification: 7. Wiake SUre e motor has stoppea and di:
Weight: power before adjustments, maintenance, or service.
ght: 5. DO NOT expose to rain or dampness.
6. DO NOT modify this machine in any way.
l:l pate 7. DO NOT remove safety guards.
l:l sorialnumver | 8+ NEver leave machine running unattended.
9. DO NOT operate under the influence of drugs or alcohol.
Manufactured for Grizzly in Taiwan 1

0. Maintain hi fully to prevent acci J

-

For your convenience, we post all available man-
uals and manual updates for free on our website
at www.grizzly.com. Any updates to your model
of machine will be reflected in these documents
as soon as they are complete.

-2- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Contact Info

We stand behind our machines. If you have any
service questions, parts requests or general ques-
tions about the machine, please call or write us at
the location listed below.

Grizzly Industrial, Inc.

1203 Lycoming Mall Circle
Muncy, PA 17756
Phone: (570) 546-9663
E-Mail: techsupport@grizzly.com

We want your feedback on this manual. If you can
take the time, please email or write to us at the
address below and tell us how we did:

Grizzly Industrial, Inc.

/o Technical Documentation Manager
P.O. Box 2069
Bellingham, WA 98227-2069
Email: manuals @ grizzly.com

Machine Description

This bandsaw features a variable speed drive
which allows the operator to slow the blade down
for cutting metal and speed the blade up for cut-
ting wood.

A 3-phase motor is used with a power inverter to
provide variable speed capabilities on a single-
phase power source.

Additionally, this bandsaw features ball bearing
blade guides, a solid one-piece frame, cast iron
wheels, and a quick-release blade tensioning
system.

Model G0621X (Mfg. 8/09+)



Identification

A. Blade Tension Handle L. Miter Gauge

B. Upper Wheel Cover M. Table Tilt Lock Knob (1 of 2)
C. Blade Guide Elevation Handwheel N. Rear Table Support Lock Knob
D. Blade Tension Scale 0. Lower Wheel Adjustment Hub
E. Blade Tracking Knob P. Lower Wheel Cover

F. Blade Guide Elevation Lock Knob Q. Motor

G. Motor Switch R. Belt Tension Lock Nut

H. Speed Dial S. Motor Junction Box

I. Power Switch T. Dust Hose Access Hole

J. Fence U. Blade Guard

K.

Upper Blade Guide Assembly

Model G0621X (Mfg. 8/09+) g -3-
Download from Www.Somanuals.c All Manuals Search And Download.



Grizz, MACHINE DATA
Industrial, Inc. J S H E E T
Customer Service #: (570) 546-9663 - To Order Call: (800) 523-4777 - Fax #: (800) 438-5901

MODEL G0621X VERTICAL WOOD/METAL BANDSAW

Product Dimensions:

A =TT o SRRSO 261 Ibs.

Length/WIdth/HEIGNT. ...t 30 x 30 x 72-1/2'in.

Foot Print (LeNGth/WIdth).........cooeioe ettt 27 x 151in.
Shipping Dimensions:

I3/ 01U UPR TR Cardboard

(070701 (=0 | FF TSSOSO Machine

L =TT o PSP OUROTSRUURI 271 Ibs.

Length/WIdth/HEIGNT. ...ttt 56 x 27 x 16 in.
Electrical:

Power REQUIrEIMENT.........oii et 220V, Single-Phase, 60 Hz

SN Lt aaaean Push Button w/Over-Sized Stop Paddle

Switch Voltage
Cord Length
(070170 [ C - 11 o[ TP PPR TSP
Minimum Circuit Size
[ad [0 To R g Ted ¥ o =T o TSP PPRRRTR
Recommended Plug/Outlet Type

Motors:
Wheels
57/ 1= 7RSSRt Induction Motor

HOPSEPOWET ...ttt ettt ettt ettt et e a e oo et e ettt e st e e e et e e b et ekt e e e e et e e e eneenans 1.25 HP
Speed Control

Main Specifications:

Operation Info

Blade SPEEAS. ... ettt n Variable 150-3000 FPM

] (o I = To [T =Y o T O O P PP OUPTOPRRRPPPT 108 in.

Blade SiZ€ RANGE.... ..ottt ettt 1/8-1in
Cutting Capacities

CULEING HEIGNT. ...ttt bt e b e et et e e e e e e 10in.

Cutting Capacity Left Of BIAOE.........cuiiiiiiiiieeee e 13-1/2in.

The information contained herein is deemed accurate as of 2/2/2010 and represents our most recent product specification:
Due to our ongoing improvement efforts, this information may not accurately describe items previously purchased.

-4- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.




Construction

Table CONSIIUCHON. ....ceeeeeieeeeeceee et e e e e e e e e eeaaeeeas Precision Ground Cast Iron
Wheel Construction Upper Cast Iron
Wheel Construction Lower
Tire Material............cccc..........

BOAY CONSIIUCHION. ...ttt ettt et e e s n e s e e e e smnesne e e e e nnnennnes
BaSE CONSIIUCHION......eeiiiiiiii it e e e e e e e e et b e e e e e aeeeeeeeassbaaeeeeeeeaseeaannnaraeeeeens
Stand Construction...................

Wheel Cover Construction

Other

WWNEEI SIZE...... ettt ettt ettt ettt e et e e et e e eate e e te e e aee e eaeeeeaneeeeneeeanneeeneeeaneeeenneeeneean 14in.
(2P Yo LN U To L= TR U o] o =Y RS Ball Bearing
Blade GUIAES LOWET ........eiiiiieeiiii ettt ettt e et et e st e ene e e an e e eneeenee s Ball Bearing
(o] o] (=N = F= T TSSO PP SRR Use G7315Z

Table Info

Table Tilt.....ccooeriiie
Table Size Length
TaDbIE SIZE WDt

Table Size ThICKNESS........coiiiiiee e s 1-3/4in.
Floor To Cutting Area Height..........ooo i 38-1/2in.

Other Specifications:

Country Of Origin

WWAITANTY ...ttt h e et ettt e e et e et e e e bt e e Rt e e e an et e e R et e e an e e e n et e b n e e e r e e e b e e e nn e e nreeenes

Serial Number LOCAtioN ........ccoociiiiiiiiiiee et ID Label on Center of Upper Wheel Cover
ASSEMDIY TIME ..o e e e e s e e s s e e e e e e e e e e ne e e e e e e e e eneas 1.5 Hours
S To V] gTo I 2 =i T TSSO T RO UPPTOPRTOPRPTIN 74 dB

The information contained herein is deemed accurate as of 2/2/2010 and represents our most recent product specifications.
Due to our ongoing improvement efforts, this information may not accurately describe items previously purchased.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.



SECTION 1: SAFETY

AWARNING

For Your Own Safety, Read Instruction
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. This
manual uses a series of symbols and signal words intended to convey the level of importance
of the safety messages. The progression of symbols is described below. Remember that safety
messages by themselves do not eliminate danger and are not a substitute for proper accident

prevention measures.

ﬂ Indicates an imminently hazardous situation which, if not avoided,
DAN G E R WILL result in death or serious injury.
AW AR N I NG Indicates a potentially hazardous situation which, if not avoided,
COULD result in death or serious injury.
ACAUTION Indicates a potentially hazardous situation which, if not avoided,
MAY result in minor or moderate injury. It may also be used to alert
against unsafe practices.

NOTIC E This symbol is used to alert the user to useful information about
proper operation of the machine.

RESPIRATOR WHEN OPERATING
MACHINERY THAT PRODUCES DUST.
Most types of dust (wood, metal, etc.) can
cause severe respiratory illnesses.

AWARNING
Safety Instructions for Machinery

1. READ ENTIRE MANUAL BEFORE 4. ALWAYS USE HEARING PROTECTION
STARTING. Operating machine before WHEN OPERATING MACHINERY.
reading the manual greatly increases the Machinery noise can cause permanent
risk of injury. hearing loss.

2. ALWAYS USE ANSI APPROVED 5. WEAR PROPER APPAREL. DO NOT
SAFETY GLASSES WHEN OPERATING wear loose clothing, gloves, neckties, rings,
MACHINERY. Everyday eyeglasses only or jewelry that can catch in moving parts.
have impact resistant lenses—they are Wear protective hair covering to contain
NOT safety glasses. long hair and wear non-slip footwear.

3. ALWAYS WEAR A NIOSH APPROVED 6. NEVER OPERATE MACHINERY WHEN

TIRED OR UNDER THE INFLUENCE OF
DRUGS OR ALCOHOL. Be mentally alert
at all times when running machinery.

-6- g
Download from Www.Somanuals.c All Manuals Search And Download.

Model G0621X (Mfg. 8/09+)




10.

11.

12.

13.

14.

15.

AWARNING
Safety Instructions for Machinery

ONLY ALLOW TRAINED AND PROP-
ERLY SUPERVISED PERSONNEL TO
OPERATE MACHINERY. Make sure
operation instructions are safe and clearly
understood.

KEEP CHILDREN/VISITORS AWAY.
Keep all children and visitors away from
machinery. When machine is not in use,
disconnect it from power, lock it out, or
disable the switch to make it difficult for
unauthorized people to start the machine.

UNATTENDED OPERATION. Leaving
machine unattended while its running
greatly increases the risk of an accident or
property damage. Turn machine OFF and
allow all moving parts to come to a com-
plete stop before walking away.

DO NOT USE IN DANGEROUS
ENVIRONMENTS. DO NOT use machin-
ery in damp, wet locations, or where any
flammable or noxious fumes may exist.

KEEP WORK AREA CLEAN AND WELL
LIGHTED. Clutter and dark shadows may
cause accidents.

USE A GROUNDED POWER SUPPLY
RATED FORTHE MACHINE AMPERAGE.
Grounded cords minimize shock hazards.
Operating machine on an incorrect size of
circuit increases risk of fire.

ALWAYS DISCONNECT FROM POWER
SOURCE BEFORE SERVICING
MACHINERY. Make sure switch is in OFF
position before reconnecting.

MAINTAIN MACHINERY WITH CARE.
Keep blades sharp and clean for best and
safest performance. Follow instructions for
lubricating and changing accessories.

MAKE SURE GUARDS ARE IN PLACE
AND WORK CORRECTLY BEFORE
USING MACHINERY.

16. REMOVE CHUCK KEYS OR ADJUSTING

17.

18.

19.

20.

21.

22,

23.

24,

TOOLS. Make a habit of never leaving
chuck keys or other adjustment tools in/on
the machine—especially near spindles!

DAMAGED MACHINERY. Check for bind-
ing or misaligned parts, broken parts,
loose bolts, other conditions that may
impair machine operation. Always repair or
replace damaged parts before operation.

DO NOT FORCE MACHINERY. Work at
the speed for which the machine or acces-
sory was designed.

SECURE WORKPIECE. Use clamps or
a vise to hold the workpiece when practi-
cal. A secured workpiece protects your
hands and frees both hands to operate the
machine.

DO NOT OVERREACH. Maintain stability
and balance at all times when operating
machine.

MANY MACHINES CAN EJECT
WORKPIECES TOWARD OPERATOR.
Know and avoid conditions that cause the
workpiece to "kickback."

STABLE MACHINE. Machines that move
during operations greatly increase the
risk of injury and loss of control. Verify
machines are stable/secure and mobile
bases (if used) are locked before starting.

CERTAIN DUST MAY BE HAZARDOUS
to the respiratory systems of people and
animals, especially fine dust. Be aware of
the type of dust you are exposed to and
always wear a respirator designed to filter
that type of dust.

EXPERIENCING DIFFICULTIES. If at
any time you are experiencing difficulties
performing the intended operation, stop
using the machine! Contact our Technical
Support Department at (570) 546-9663.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.



AWARNING
Additional Safety Instructions for Bandsaws

1. BLADE CONDITION. Do not operate with
a dull, cracked, or badly worn blade. Dull
blades require more effort to use and are
difficult to control. Inspect blades for cracks
and missing teeth before each use.

2. HAND PLACEMENT. Never position fin-
gers or thumbs in line with the cut. Serious
personal injury could occur.

3. GUARDS. Do not operate this bandsaw
without the blade guard in place.

4. BLADE REPLACEMENT. When replacing
blades, make sure the teeth face toward
the front of the saw and the blade is prop-
erly tensioned before operating.

5. WORKPIECE HANDLING. Never hold
small workpieces with your fingers when
cutting. Always support/feed the workpiece
with a push stick, table support, vise, or
some type of clamping fixture.

6. CUTTING TECHNIQUES. Plan your cuts
carefully. DO NOT back the workpiece
away from the blade while the saw is run-
ning. If you need to back the work out, turn
the bandsaw OFF and wait for the blade
to come to a complete stop. DO NOT twist
or put excessive stress on the blade while
backing work away.

7.

BLADE SPEED. Allow blade to reach full
speed before cutting.

LEAVING WORK AREA. Never leave a
machine running while unattended. Allow
the bandsaw to come to a complete stop
before leaving unattended.

FEED RATE. Always feed stock evenly
and smoothly. DO NOT force or twist blade
while cutting, especially when sawing tight
curves.

10. MAINTENANCE/SERVICE. Do all inspec-

tions, adjustments, and maintenance with
the machine turned OFF and disconnected
from the power source.

11. BLADE CONTROL. Do not attempt to

stop or slow the blade with your hand or
a workpiece. Allow the blade to stop on its
own.

12. EXPERIENCING DIFFICULTIES. If you

experience difficulties performing the intend-
ed operation, stop using the machine and
contact our Technical Support Department
at (570) 546-9663.

AWARNING

Like all machinery there is potential danger
when operating this machine. Accidents are
frequently caused by lack of familiarity or
failure to pay attention. Use this machine
with respect and caution to lessen the pos-
sibility of operator injury. If normal safety
precautions are overlooked or ignored, seri-
ous personal injury may occur.

Download from Www.SomanuaIs.g

All Manuals Search And Download.

A CAUTION

No list of safety guidelines can be complete.
Every shop environment is different. Always
consider safety first, as it applies to your
individual working conditions. Use this and
other machinery with caution and respect.
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor
work results.

Model G0621X (Mfg. 8/09+)




SECTION 2: CIRCUIT REQUIREMENTS

220V Single-Phase
Operation

AWARNING

Serious personal injury could occur if you
connect the machine to power before com-
pleting the setup process. DO NOT connect
the machine to the power until instructed
later in this manual.

AWARNING

Electrocution or fire could
result if machine is not
grounded and installed in
compliance with electrical
codes. Compliance MUST
be verified by a qualified
electrician!

I

Full Load Amperage Draw

This machine draws the following amps under
maximum load:

AMP Draw......cceeieiiiiiiciicceeeeeeeeeeeee 5 Amps

Power Supply Circuit Requirements

The power supply circuit for your machine MUST
be grounded and rated for the amperage given
below. Never replace a circuit breaker on an exist-
ing circuit with one of higher amperage without
consulting a qualified electrician to ensure compli-
ance with wiring codes. If you are unsure about
the wiring codes in your area or you plan to
connect your machine to a shared circuit, con-
sult a qualified electrician.

Minimum Circuit Size.......ccccceeevviinrnnnen. 15 Amps

Power Connection Device

The type of plug required to connect your machine
to power depends on the type of service you cur-
rently have or plan to install. We recommend

using the plug shown in Figure 1.

®

Grounded Outlet Box

%

7
7

7
7

Grounding Prong Is
Longest of the Three Prongs N

Figure 1. NEMA 6-15 plug and receptacle.

Extension Cords

Using extension cords may reduce the life of the
motor. Instead, place the machine near a power
source. If you must use an extension cord:

e Use at least a 14 gauge cord that does not
exceed 50 feet in length!

e The extension cord must also have a ground
wire and plug pin.

* A qualified electrician MUST size cords over
50 feet long to prevent motor damage.

Model G0621X (Mfg. 8/09+) g -9-
Download from Www.Somanuals.c All Manuals Search And Download.



SECTION 3: SETUP

Items Needed for
Setup

The following items are needed to complete the
setup process, but are not included with your
machine:

Description Qty
o Straightedge ....ccoevviiiiiiiiiiiieee e, 1
o Levela 1
*  Another Person for Lifting Help.................. 1
®  SQUANE ...eiiii it 1
e Safety Glasses (for each person) .............. 1
e Dust Collection System.........cccevvvveeviennnn. 1
e 2%" Dust Hose (length as needed)............ 1
o 2" Hose Clamp .....ccccvviieeeeiiiiiiiiiiieeeee, 1

AWARNING

This machine presents
serious injury hazards
to untrained users. Read
through this entire manu-
al to become familiar with
the controls and opera-
tions before starting the
machine!

AWARNING

Wear safety glasses dur-
ing the entire setup pro-
cess!

-1 O- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Unpacking

The Model G0621X was carefully packed when it
left our warehouse. If you discover the machine
is damaged after you have signed for delivery,
please immediately call Customer Service at
(570) 546-9663 for advice.

Save the containers and all packing materials for
possible inspection by the carrier or its agent.
Otherwise, filing a freight claim can be difficult.

When you are completely satisfied with the condi-
tion of your shipment, you should inventory the
contents.

AWARNING

The Model G0621X is a
heavy machine. DO NOT

over-exert yourself while
m unpacking or moving
your machine—get assis-
tance.

Needed for Setup

The following are needed to complete the setup
process, but are not included with your machine.

Description Qty
o Safety Glasses .......ccccuvevieeeiiiiiiiiiiieeeeen 1
* Cleaner/Degreaser (Page 13).... As Needed
e Disposable Shop Rags............... As Needed
o FOrKlift. e 1
* Additional People ........ccccvveeiiiiiiiiiiieeeee, 1
e Straightedge 4'.......cooviiiiieiiiee e 1
e Screwdriver Phillips #2.......ccccciviiiviieennnenn. 1
e Screwdriver Flat Head #2...........ccccvveeeeennn. 1
*  Dust Collection System ...........ccccevviveeeenne 1
e DustHose 4" ... 1
e Hose Clamps 4" ... 2

Model G0621X (Mfg. 8/09+)



Inventory

After all parts have been removed from the two
boxes, you should have the following items:

Main Components: (Figure 2) Qty
A. Bandsaw Unit.........ccccoeeiiiiiiiiiiiiiieee, 1
B. 6" Handwheel...........ooooiiiiiiiii, 1
C. Handwheel Handle.........cccooiiiiiiiinennnnes 1
D. Miter Gauge.......cccooeeiriiiieiiiiiee e 1
E. Table .o 1
F. Scale ..o, 1
G. TableInsert ... 1
H. Stand Door Knob %6"-18 X 1"......ceeeiiiiinens 1
. Dust Port 272" ... 1
J. Table Trunnion Knobs %"-16 ..........ccc........ 2
K. Rear Rail ......c.covvmiiiiiiiiiiiiiiiiiieiiees 1
L. FrontRail...cccccoooiiiiiiiii e, 1
M. Front Rail L-Brackets .........ccooeeveeiveeiieennn. 2
N. L-Bracket Knobs %6"-18 X %" ......cccevvrrnnnne 2
O. Fence Assembly.........cccoveeiiiiiiiiiiiiiieees 1
P. Stand Assembly ..........cccooiiiiiiiiiiiie 1
Fasteners and Tools: (not shown) Qty
* Rubber Feet (Stand) ........cccccoeviiiiiiiiennnnnnn. 4
e Hex Bolts %6"-18 x 1" (Feet) ....coovvveeeeee. 4
e Flat Washers %6" (Feet) ...ccoovviviniieennnnnn. 4
e Hex Nuts %16"-18 (Feet) c...ooevvveviiiiriiiennnnn. 4
* Hex Bolts %6"-18 x 3" (Stand/Bandsaw) .... 4
* Flat Washers %" (Stand/Bandsaw)............ 8
* Hex Nuts %"-18 (Stand/Bandsaw) ............ 4
e Hex Bolt 3"-16 x 32" (Positive Stop) ........ 1
e Hex Nut %"-16 (Positive Stop) .......cccceee... 1
e Cap Screws M6-1 x 16 (Front Ralil)............ 2
*  Front Rail T-Slot Nuts (Front Ralil) ............. 2
e Cap Screws M6-1 x 16 (Rear Ralil) ............ 2
* Guide Blocks (Blade Guides)..........cccce...... 4
e Thumbscrews 2"-20 x 2" (Blade Guides). 4
e  Phlp Hd Screws 10-24 x 4" (Dust Port)..... 4
e Hex Wrenches 3, 5, 8mm ................. 1 each
e Flat Wrench 12/14mm.......ccccccovviivineennennn. 1

If any nonproprietary parts are missing (e.g. a
nut or a washer), we will gladly replace them, or
for the sake of expediency, replacements can be
obtained at your local hardware store.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

Figure 2. Main components inventory.

NOTICE

Some hardware/fasteners on the inventory
list may arrive pre-installed on the machine.
Check these locations before assuming that
any items from the inventory list are miss-
ing.

A1-




Hardware Recognition Chart

USE THIS CHART TO MATCH UP ‘
HARDWARE DURING THE ASSEMBLY .'

PROCESS . Lock
Nut
g ()0
oC
= Flat
S (w lips Hoad
o ad Screw
0 crew
2 (e
S
O
3 11}
ni_ Q % Carriage Eange Button
> Screw Bolt Bolt Head
o Screw
E O
= @
L e \/-\ g \
= ( D) @ =
< Q ” < % Setscrew ggl)':
(] 2
H External Internal  E-Clip
@) Retaining Retaining
0 Ring Ring %
y @
' S a @ L
s N =N
< \ Lock Hex <
= Key  Flat Washer Washer ~ Nut O
4mm O )
)
Z
6mm () — 5mm oW
o 30 — Y6 T
Col ===
— mm 54" I 16 >
- () D
= — 25mm = - q" w
= — 35mm < 2
- — 40mm z ST
i —— 45mm = 19" E
12mm Q = ~— 50mm "o 2 i
LIZJ - 55mm E - 21A1-" (T)
3 — 60mm = o1 o
—— 65mm ” o =
16mm — 70mm 4 — 2% c</()
—75mm - 3 =

-12- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Cleanup

The unpainted surfaces of your machine are
coated with a heavy-duty rust preventative that
prevents corrosion during shipment and storage.

This rust preventative has been your machine's
close ally and guardian since it left the factory.
If your machine arrived to you free of rust, then
be thankful that the rust preventative protected
it during its journey...and try to stay thankful as
you clean it off, because it can be challenging to
remove if you are unprepared and impatient.

Plan on spending some time cleaning your
machine. The time you spend doing this will
reward you with smooth sliding parts and a better
appreciation for the proper care of your machine's
unpainted surfaces.

Although there are many ways to successfully
remove the rust preventative, these instructions
walk you through what works well for us.

Before cleaning, gather the following:
e Disposable Rags

e Cleaner/degreaser (see below)

e  Safety glasses & disposable gloves

H9692—O0range Power Cleaner & Degreaser
One of the best cleaners we've found for quickly
and easily removing rust preventative.

Galll
1=-800=B23-4777
1o

Orange
Power /

AT

Figure 3. Model H9692 Industrial Orange Power
Cleaner/Degreaser (99.9% biodegradable).

Note: /In a pinch, automotive degreasers, mineral
spirits or WD40 can be used to remove rust pre-
ventative. Before using these products, though,
test them on an inconspicuous area of your paint
to make sure they will not damage it.

AWARNING

Gasoline and petroleum
products have low flash
points and can explode
or cause fire if used to
clean machinery. Avoid
using these products
to clean machinery.

A CAUTION

Many cleaning solvents
. are toxic if inhaled.
Minimize your risk by only
using these products in a
well ventilated area.

Avoid chlorine-based solvents, such as
acetone or brake parts cleaner that may
damage painted surfaces. Always follow
the manufacturer’s instructions when using
any type of cleaning product.

NOTICE

Basic steps for removing rust preventative:

1.

Put on safety glasses and disposable
gloves.

Coat all surfaces that have rust preventative
with a liberal amount of your cleaner/degreas-
er and let them soak for few minutes.

Wipe off the surfaces. If your cleaner/degreas-
er is effective, the rust preventative will wipe
off easily.

Note: To clean off thick coats of rust preven-
tative on flat surfaces, such as tables, use
a PLASTIC paint scraper to scrape off the
majority of the coating before wiping it off with
your rag. (Do not use a metal scraper or you
may scratch your machine.)

Repeat Steps 2—-3 as necessary until clean,
then coat all unpainted surfaces with a quality
metal protectant to prevent rust.

Model G0621X (Mfg. 8/09+) g -13-
Download from Www.Somanuals.c All Manuals Search And Download.



Site Considerations

Weight Load

Refer to the Machine Data Sheet for the weight
of your machine. Make sure that the surface upon
which the machine is placed will bear the weight
of the machine, additional equipment that may be
installed on the machine, and the heaviest work-
piece that will be used. Additionally, consider the
weight of the operator and any dynamic loading
that may occur when operating the machine.

Space Allocation

Consider the largest size of workpiece that will
be processed through this machine and provide
enough space around the machine for adequate
operator material handling or the installation of
auxiliary equipment. With permanent installations,
leave enough space around the machine to open
or remove doors/covers as required by the main-
tenance and service described in this manual.
See below for required space allocation.

[l | ACAUTION

Children or untrained people
JB may be seriously injured by

this machine. Only install in an
access restricted location.

Physical Environment

The physical environment where your machine
is operated is important for safe operation and
the longevity of its components. For best results,
operate this machine in a dry environment that is
free from excessive moisture, hazardous chemi-
cals, airborne abrasives, or extreme conditions.
Extreme conditions for this type of machinery are
generally those where the ambient temperature
range exceeds 41°-104°F; the relative humidity
range exceeds 20—-95% (non-condensing); or the
environment is subject to vibration, shocks, or
bumps.

Electrical Installation

Place this machine near an existing power source.
Make sure all power cords are protected from
traffic, material handling, moisture, chemicals,
or other hazards. Make sure to leave access to
a means of disconnecting the power source or
engaging a lockout/tagout device.

Lighting
Lighting around the machine must be adequate
enough that operations can be performed safely.

Shadows, glare, or strobe effects that may distract
or impede the operator must be eliminated.

30" |

30"

T

Ol [O

b

Figure 4. Minimum working clearances.

-14- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Assembly

To assemble the bandsaw:

1. Install the rubber feet into the bottom of the
cabinet stand, as shown in Figure 5, with the
four %6"-18 x 1" hex bolts, four %6" flat wash-
ers, and four %s"-18 hex nuts.

Hex Bolt

Foot

Flat
Washer

Hex Nut

Figure 5. Rubber foot order of installation.

A CAUTION

The bandsaw is heavy
and awkward to lift. Use a
forklift or other powered
lifting aid.

2. Using a forklift or other powered lifting aid,
place the bandsaw on top of the stand.

3. Align the mounting holes on the bandsaw
base with those in the stand.

4. Secure the bandsaw to the stand with the
four %16"-18 x 3" hex bolts, eight % flat wash-
ers, and four %16"-18 hex nuts (Figure 6).

Thread a %"-16 hex nut half way up the posi-
tive stop bolt (Hex Bolt %6"-16 x 3'2").

Thread the positive stop bolt into the trunnion
base so it is installed as shown in Figure 7.

Figure 7. Positive stop bolt installed.
Remove the table pin from the table.

Fit the table around the blade and rest the
table trunnions on the trunnion base, making
sure the trunnion bolts extend through the
bottom of the trunnion base.

Thread the two table trunnion knobs onto the
trunnion bolts, as illustrated in Figure 8.

\'\ Table Trunnion

= \Trunnion Base
‘ Trunnion Bolt

i Trunnion Knob

Figure 6. Bandsaw mounted to stand.

Figure 8. Table installation on trunnion base.

Model G0621X (Mfg. 8/09+) g 15-
Download from Www.Somanuals.c All Manuals Search And Download.



10. Place the table insert in the center of the
table, so it sits flush with the table top sur-
face.

11. Insert the pin into the end of the table slot.
12. Attach the rail brackets to the front of the

table with the two M6-1 x 16 cap screws, as
shown in Figure 9.

Rail Brackets

Figure 9. Rail brackets attached to table.

13. Slide the front rail nuts into the T-slot on the
underside of the front rail.

14. Fasten the front fence rail to the rail brackets
with the two rail bracket knobs, as shown in
Figure 10, going into the front rail nuts.

Figure 10. Fastening front fence rail.

-1 6- g
Download from Www.Somanuals.c

All Manuals Search And Download.

15. Fasten the rear fence rail to the back of the
bandsaw with two M6-1 x 16 cap screws, as
shown in Figure 11.

Rear Rail

Table Pin

Figure 11. Rear fence rail attached to table.

16. Pull the fence handle up and place the fence
on the front fence rail, as shown in Figure
12

Figure 12. Installing fence onto rails.

17. Push the fence handle down to lock the fence
in position.

Model G0621X (Mfg. 8/09+)



18. Use the tilt bracket knob to secure the table
tilt bracket to the bandsaw body, as shown
in Figure 13. Tighten the hex nut on the tilt
bracket knob against the tilt bracket to secure
it in place.

g
¥

Figure 13. Knob securing table tilt bracket.

19. Thread the handle into the handwheel, then
tighten the hex nut against the handwheel to
secure it in place.

20. Install the 6" handwheel, as shown in Figure
14, by placing it on the shaft and tightening
the set screw in the handwheel.

| | I

Figure 14. 6" Handwheel installed.

21. Slide the fence against the blade.

22. Use a sharp pencil to mark the fence rail
where the fence scale indicator is pointing.
This mark will indicate where to align the 0"
mark when you install the scale.

23. Remove the fence from the front rail.

24. Carefully install the scale on the front fence
rail, as shown in Figure 15, so the 0" mark on
the scale lines up with the pencil mark made
in Step 22.

Figure 15. Scale installed on front fence rail.

25. Insert the guide blocks into the upper and
lower blade guide assemblies, then secure
them with the 4"-20 x 2" thumbscrews, as
shown in Figure 16.

/ 4 ‘
Y4"-20 x 12"
Thumbscrews .

Blocks

Figure 16. Blade guide installation.
26. Install the dust port, as shown in Figure

17, with the four 10-24 x 4" Phillips head
SCrews.

Dust Port

L INstalled Inside
Cabinet

Figure 17. Dust port installation.

Model G0621X (Mfg. 8/09+) g A7-
Download from Www.Somanuals.c All Manuals Search And Download.



Dust Collection

A CAUTION

This saw creates substantial amounts of fine
dust while operating. Failure to use a vacuum
system can result in respiratory illness.

Connect this machine to a shop vacuum rather
than a dust collector. Most dust collectors are not
designed to capture metal shavings and doing so
may lead to a fire. If you are in doubt about the
capabilities of your shop vacuum or dust collector,
refer the owner's manual before connecting it to
this machine.

To connect a vacuum hose:

1. Fit the 22" dust hose over the dust port, as
shown in Figure 18, and secure in place with
a hose clamp.

2. Tug the hose to make sure it is snug.

Note: A tight fit is necessary for proper per-
formance.

PaL

—r]

Fgure 18. Dust hose attached to ust port.

3. Close stand door and fasten it shut with the
stand door knob.

-1 8- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Blade Tracking

"Blade Tracking" refers to how the blade rides on
the wheels. When tracking correctly, the blade
rides in the center of the rim part of the wheels.

Blade tracking is primarily controlled by adjust-
ing the upper wheel tilt. Tracking the blade in
this manner is referred to as "Center Tracking,"
because you tilt the wheel until the blade rides in
the center.

Another way to track the blade is known as
"Coplanar Tracking." Coplanar tracking involves
aligning the wheels so they are parallel and
aligned (see Wheel Alignment on Page 43).
When wheels are coplanar, vibration and heat are
reduced during operation.

The wheels on the Model G0621X are factory
aligned, so center tracking is the only adjustment
that needs to be performed during setup.

To center track the blade:
1. DISCONNECT BANDSAW FROM POWER!

2. Adjust the upper/lower blade guides and sup-
port bearings away from the blade.

3. Open the upper wheel cover.

4. Adjust the blade tension by matching the size
of the installed blade with the equivalent mark
on the blade tension scale (located on the
back of the bandsaw).

5. Spin the upper wheel by hand at least three
times and watch how the blade rides on the
crown of the wheel. Refer to Figure 19 for an
illustration of this concept.

—If the blade rides on the peak of the upper
wheel crown, then the bandsaw is already
tracked properly and no additional adjust-
ments are needed. Skip to Step 9.

—If the blade does not ride in the peak of the

upper wheel crown, then continue with the
next step.

Model G0621X (Mfg. 8/09+)



Blade Centered
on Peak pf Crown
_—
Blade |
Centered
on Wheel Wheel—»
CENTER TRACKING

9.

Figure 19. Center tracking profiles.

Loosen the lock nut on the blade tracking
knob threads so the blade tracking knob will
rotate for adjustments.

Spin the upper wheel with one hand and
rotate the blade tracking knob with the other
hand to make the blade ride in the center of
the bandsaw wheel tire.

When the blade consistently rides in the cen-
ter of the wheel, tighten the tracking control
lock nut.

Close the upper wheel cover.

Note: For the best performance from your saw,
regularly maintain proper blade tracking.

Changes in the blade tension may change
the blade tracking.

NOTICE

Test Run

Once assembly is complete and you have per-
formed the Blade Tracking steps on Page 18,
test run the machine before continuing with the
remainder of the adjustments.

If, during the test run, you cannot easily locate
the source of an unusual noise or vibration,
stop the machine immediately, then review
Troubleshooting on Page 38.

If you still cannot remedy a problem, contact our
Tech Support at (570) 546-9663 for assistance.

AWARNING

Wear safety glasses
during the entire test
run process. Failure to
comply may result in
serious personal injury.

To test run the machine:

1.

Read the Safety section beginning on Page
6 and read Basic Controls on Page 25.

Connect the machine to the power source.

Turn the speed dial counterclockwise as far
as it will go.

Lift the STOP paddle on the power switch
and press the STOP button all the way in
(this resets the safety mechanism on the
STOP switch).

Turn the power ON by pressing the green ON
button above the STOP paddle. The digital
display should light up. If not, make sure the
power STOP switch has been reset; other-
wise, check the electrical connections and
power source.

Press the ON button located on the motor
control switch, then slowly turn the speed dial
clockwise.

Listen to and watch for abnormal noises or
actions. The machine should run smoothly
with little or no vibration or rubbing noises.

—Strange or unusual noises must be inves-
tigated and corrected before operating
the machine further. Always turn OFF the
machine and disconnect it from power
before investigating or correcting potential
problems.

Model G0621X (Mfg. 8/09+) g -19-
Download from Www.Somanuals.c All Manuals Search And Download.



Tensioning Blade

A properly tensioned blade is essential for mak-
ing accurate cuts and is a prerequisite for making
many bandsaw adjustments. The blade tension is
adjusted by rotating the blade tension lever.

To tension the bandsaw blade:

1. Make sure you have performed the Test Run
instructions on the previous page and you are
certain that the blade is tracking properly.

2. With the blade tension lever in the down
(engaged) position, adjust the blade tension
until the mark on the blade tension scale
matches the size of blade installed on the
bandsaw.

Note: Because each blade is different and all
blades stretch, this scale can only be consid-
ered as a general guide.

3. Turn the bandsaw ON.

4. Release the tension one quarter of aturn at a
time. When the bandsaw blade starts to flut-
ter, stop decreasing the tension.

5. Now, slowly increase the tension until the
blade stops fluttering, then tighten the tension
one more quarter of a turn.

6. Turn the bandsaw OFF and read the tension
gauge. Use the reading as a guide when ten-
sioning that blade in the future.

Note: Do not rely on this measurement for
long periods of time because the blade will
stretch with use.

NOTICE

To reduce blade stretching, remove the ten-
sion from the blade when not in use.

NOTICE

After blade tension and tracking are set cor-
rectly, properly adjust the upper/lower sup-
port bearings and guide-block assemblies
into position before operating machine.

-20- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Adjusting Support
Bearings

The support bearings are positioned behind the
blade to support it during cutting operations.
Proper adjustment of the support bearings is
an important part of making accurate cuts and
also keeps the blade teeth from hitting the blade
guides during cuts.

To adjust the support bearings:

1. Make sure that the blade is tracking properly
and that it is correctly tensioned.

2. DISCONNECT BANDSAW FROM POWER!

3. Familiarize yourself with the support bearing
controls shown in Figure 20.

Figure 20. Support bearing controls.
4. Remove the blade guard.

5. Loosen the lock bolt shown in Figure 20.

Model G0621X (Mfg. 8/09+)



6. Look at the face of the support bearing and
rotate the blade guide assembly side-to-side,
until the blade is perpendicular with the face
of the support bearing, as illustrated in Figure
21.

Bandsaw

/ Blade
90°

Figure 21. Blade should be perpendicular (90°)
to the face of the support bearing.

Support
Bearing

7. Tighten the lock bolt.

8. Loosen the thumbscrew on the support bear-
ing adjustment shaft.

9. Position the support bearing approximately

0.016" away from the back of the blade as
illustrated in Figure 22.

/

Figure 22. Blade should be aligned approxi-
mately 0.016" away from the bearing edge.

10. To quickly gauge this setting, fold a dollar
bill in half twice (when folded tightly, four
thicknesses of a dollar bill is approximately
0.016"). Place the folded dollar bill between
the support bearing and the blade as shown
in Figure 23.

Figure 23. Dollar bill folded twice to make a
quick 0.016" gauge.

11. Tighten the thumbscrew to lock the support
bearing in place.

NOTICE

Whenever changing a blade or adjusting ten-
sion and tracking, the upper and lower blade
support bearings and guide-blocks must be
re-adjusted before cutting operations.

Model G0621X (Mfg. 8/09+) g -21-
Download from Www.Somanuals.c All Manuals Search And Download.



Adjusting Blade
Guides

The blade guides provide side-to-side support to
help keep the blade straight while cutting. The
blade guides adjust in two ways—forward/back-
ward and side-to-side. Properly adjusted blade
guides are essential to making accurate cuts.

To adjust the upper and lower blade guides:

1. Make sure the blade tracks properly and is
correctly tensioned.

2. DISCONNECT BANDSAW FROM POWER!

3. Familiarize yourself with the blade guide con-
trols shown in Figure 24.

Lateral
Adjustment
Thumbscrew

Blade Guide
Thumbscrews

Figure 24. Blade guide controls.
4. Loosen the lateral adjustment thumbscrew.
5. Slide the guide assembly so the front edges

of the blade guides are just behind the blade
gullets as illustrated in Figure 25.

-22- g
Download from Www.Somanuals.c All Manuals Search And Download.

Blade
Gullets

Figure 25. Lateral adjustment of blade guides.

NOTICE

Make sure the blade teeth will not contact
the blade guides during operations or the
tooth set on the blade will be ruined.

6. Tighten the lateral adjustment thumbscrew.

7. Loosen the blade guide thumbscrews.

Fold a crisp dollar bill in half and place it over
the blade (between the blade guides and the
blade), as shown in Figure 26.

Ak
A =

Figure 26. Blade guides against both sides of

blade.

9. Lightly pinch the dollar bill against the blade
with the blade guides, then tighten the blade
guide thumbscrews.

10. Remove the dollar bill, then re-install the

blade guard.

Model GO621X (Mfg. 8/09+)




NOTICE

The blade guides should not touch the blade
after the dollar bill is removed.

NOTICE

Whenever changing a blade or adjusting
tension and tracking, the upper and lower
blade guides and guide-blocks must be re-
adjusted before cutting operations.

Adjusting Positive
Stop

An adjustable positive stop allows the table to
easily return to 90° after tilting.

To set the positive stop 90° to the blade:

1. Make sure the blade is correctly tensioned as
described in the Tensioning Blade instruc-
tions on Page 20.

2. DISCONNECT BANDSAW FROM POWER!

3. Loosen the two plastic knobs that secure the
table to the trunnions.

4. Loosen the hex nut that locks the positive
stop bolt in place.

5. Raise the upper blade guide assembly and
place a 6" machinist's square or try-square
on the table next to the side of the blade as
illustrated in Figure 27. Adjust the positive
stop bolt to raise or lower the table until the
table is 90° to the blade.

Blade ——>

Square

Table

Figure 27. Squaring table to blade.

Secure the plastic knobs and lock the positive
stop bolt by tightening the hex nut against the
casting. Ensure that the bolt does not turn by
holding it with another wrench while tighten-
ing the hex nut.

Setting Table
Tilt Scale to 0°

The pointer on the table tilt scale must be cali-
brated in order for the scale reading to be accu-

rate.

To calibrate the pointer on the table tilt scale:

1.

Make sure the blade is tensioned/tracking
correctly and that the table is 90° to the blade
(this procedure should be already completed
with the Adjusting Positive Stop instruc-
tions).

Loosen the pointer screw.

Align the tip of the pointer with the 0° mark on
the table tilt scale.

Tighten the pointer screw.

Model G0621X (Mfg. 8/09+) g -23-
Download from Www.Somanuals.c All Manuals Search And Download.



Aligning Table

To ensure cutting accuracy when the table is first
installed, the table should be aligned so the miter
slot is parallel to the bandsaw blade. This proce-
dure works best with a %" blade.

To align the miter slot parallel to the bandsaw
blade:

1. Make sure the blade is tracking properly and
that it is correctly tensioned.

2. DISCONNECT BANDSAW FROM POWER!

3. Loosen the trunnion bolts that secure the
trunnions to the table.

4. Place an accurate straightedge along the
blade. The straightedge should lightly touch
both the front and back of the blade (the flat
part only) without touching the blade teeth.

5. Useafine rulerto gauge the distance between
the straightedge and the miter slot. The dis-
tance you measure should be the same at
both the front and back ends of the miter
slot.

6. Adjust the table as needed until the distance
between the blade and miter slot is equal at
both ends.

7. Tighten the trunnion bolts.

-24- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Aligning Fence

To ensure cutting accuracy, the fence must be
parallel with the miter slot.

To align the fence parallel with the miter slot:

1. If the fence is mounted on the left-hand side
of the blade, remove it and remount it on the
right-hand side of the blade.

2. Adjust the fence face parallel with the edge of
the miter slot.

3. Loosen the two cap screws that mount the
front rail to the table.

4. Place shims between the front rail and the
table as necessary to make the fence parallel
with the miter slot.

Note: Shim stock works well for this, but small
pieces of paper can also work in a pinch.

5. Tighten the front rail mounting bolts.

NOTICE

Adjusting the fence parallel to the miter slot
does not guarantee straight cuts. The miter
slot may need to be adjusted parallel to the
side of the blade. Refer to the Aligning Table
instructions.

Model G0621X (Mfg. 8/09+)



SECTION 4: OPERATIONS

AWARNING

Damage to your eyes, lungs, and ears could
result from using this machine without
proper protective gear. Always wear safety
glasses, a respirator, and hearing protection
when operating this machine.

Basic Controls

AWARNING

Loose hair and cloth-
ing could get caught in
machinery and cause seri-
ous personal injury. Keep
loose clothing and long
hair away from moving
machinery.

NOTICE

If you have never used this type of machine
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will
not be held liable for accidents caused by
lack of training.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

Motor Switch: Starts and stops the motor. Only
works after the power switch has been reset and
turned ON.

Speed Dial: Adjusts the speed of the blade,
which is displayed in FPM on the digital display.

Power Switch: Turns power ON/OFF to the motor
switch. OFF button must be reset (by pushing it all
the way in) before power will turn ON again.

Motor s
Switch — D_igital
S Display
Speed Dial ‘-f“’
Power e |
Switch .

Figure 28. Motor, speed, and power controls.

Blade Tension Handle: Increases/decreases
blade tension when rotated. Quickly releases
blade tension when pivoted up.

Blade Guide Elevation Handwheel: Raises/low-
ers the upper blade guide assembly when rotated.
The blade guide assembly should always be
within 1" of the workpiece when cutting.

Blade Tension
-— Handle

G0621X

s 2 Blade Guide
. a"— Elevation
[[ Handwheel

Blade Guide
Assembly

Figure 29. Blade tension/guide post controls.
-05.



Workpiece
Inspection (Wood)

Some wood workpieces are not safe to cut or may
require modification before they are safe to cut.

Before cutting wood, get in the habit of
inspecting all workpieces for the following:

*  Foreign Objects: Nails, staples, dirt, rocks
and other foreign objects are often embed-
ded in wood. While cutting, these objects can
become dislodged and hit the operator or
break the blade, which might then fly apart.
Always visually inspect your workpiece for
these items. If they can't be removed, do
NOT cut the workpiece.

e Large/Loose Knots: Loose knots can
become dislodged during the cutting opera-
tion. Large knots can cause blade damage.
Choose workpieces that do not have large/
loose knots or plan ahead to avoid cutting
through them.

e Wet or "Green" Stock: Cutting wood with
a moisture content over 20% causes unnec-
essary wear on the blade and yields poor
results.

e  Excessive Warping: Workpieces with exces-
sive cupping, bowing, or twisting are danger-
ous to cut because they are unstable and can
move unpredictably when being cut. DO NOT
use workpieces with these characteristics!

*  Minor Warping: Workpieces with slight cup-
ping can be safely supported if the cupped
side faces the table or fence. On the contrary,
a workpiece supported on the bowed side will
rock during a cut, leading to loss of control.

-26- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Overview

The bandsaw is one of the most versatile wood
cutting tools in the shop. It is capable of perform-
ing the following types of cuts:

Straight Cuts

Miters

Angles

Compound Angles
Resawing

Ripping
Crosscutting

Irregular Cuts

Simple and Complex Curves
Duplicate Parts

Circles

Beveled Curves

Basic Cutting Tips

Follow these basic tips when operating the
bandsaw:

*  Keep the upper blade guide assembly adjust-
ed to within 1" of the workpiece.

* Replace, sharpen, and clean blades as nec-
essary. Make adjustments periodically to
keep the saw running in top condition.

* Use light and even pressure while cutting.
Light contact with the blade makes it easier
to follow lines and prevents extra friction.

*  Avoid twisting the blade when cutting around
tight corners. Allow the blade to saw around
the corners.

* Misusing the saw or using incorrect tech-
niques is unsafe and results in poor cuts.
Remember—the blade does the cutting with
the operator’s guidance.

e Never start a cut with the blade in contact

with the workpiece, and do not start a cut on
a sharp edge.

Model G0621X (Mfg. 8/09+)



*  When cutting metal, pay attention to the char-
acteristics of the chips when cutting—they
are good indicators of proper blade speed
and feed rate. Figure 30 shows the basic
chip characteristics and what they mean.

Chips are width of
tooth, thin, curled,
and silvery:
Optimum speed and
feed rate.

Chips are silvery,
thin, small, or
powdery: Increase
feed rate.

Chips are large,
curled, blue or
brown, or smoking:
Decrease feed rate.

Figure 30. Reading chip characteristics.

Table Tilt

The bandsaw table tilts from -5° left to 45° right.
To tilt the table:

1. Loosen the two trunnion knobs underneath
the table.

2. Tilt the table to the desired angle. (Refer to
the angle gauge on the front table trunnion.)

3. Retighten both table-tunnion knobs.

NOTICE

The positive stop must be removed to move
the table to the left.

Guide Post

The guide post (shown in Figure 31) connects
the upper blade guide assembly to the bandsaw.
The guidepost allows the blade guide assembly to
move up or down to be as close to the workpiece
as possible. In order to cut accurately and safely,
the bottom of the blade guide assembly must be
no more than 1" from the workpiece at all times—
this positioning provides the greatest blade sup-
port and minimizes the amount of moving blade
exposed to the operator.

Guide Post
Handwheel
L &
' Guide Post
Lock Knob
|5 Blade Guide
i Assembly
.
V—' 4 -

Figure 31. Guide post controls.

To adjust the blade guide assembly on the
guide post (the bandsaw must be turned
OFF):

1. Make sure that the blade tension, blade
tracking, support bearing, and blade guides
are adjusted correctly.

2. Loosen the guide post lock knob shown in
Figure 31.

3. Raise/lower the guide post so the bottom of
the blade guide assembly is less than 1" from
the top of the workpiece.

4. Lock the guide post with the lock knob.

Model G0621X (Mfg. 8/09+) g -27-
Download from Www.Somanuals.c All Manuals Search And Download.



Ripping

When cutting wood, "Ripping" means cutting with
the grain. For plywood or metal, ripping simply
means cutting down the length of the workpiece.

To make a rip cut:

1. Adjust the fence to match the width of the
cut on your workpiece, then lock the fence in
place.

2. Adjust the blade guide assembly to less than
1" away from the workpiece.

3. After all safety precautions have been met,
turn the bandsaw ON. Slowly feed the
workpiece into the blade and continue with
the cut until the blade is completely through
the workpiece. Figure 32 shows a typical rip-
ping operation.

Note: If you cut narrow pieces, use a push
stick to protect your fingers.

Figure 32. Typical ripping operation.

AWARNING

NEVER place fingers or hands in the line of
cut. If you slip, your hands or fingers may
go into the blade. ALWAYS use a push stick
when ripping narrow pieces. Failure to fol-
low these warnings may result in serious
personal injury!

-28- g
Download from Www.Somanuals.c All Manuals Search And Download.

Crosscutting

"Crosscutting" means cutting across the grain of
wood. For plywood or metal, crosscutting simply
means cutting across the width of the workpiece.

To make a 90° crosscut:

1.

Mark the workpiece on the edge where you
want to begin the cut.

Adjust the blade guide assembly to to less
than 1" away from the workpiece and make
sure the miter gauge is set to 90°.

Move the fence out of the way. Place the
workpiece evenly against the miter gauge.

Hold the workpiece against the miter gauge
and align the mark with the blade.

After all safety precautions have been met,
turn the bandsaw ON. Slowly feed the
workpiece into the blade and continue the
cut until the blade is all the way through the
workpiece. Figure 33 shows a typical cross-
cutting operation.

Figure 33. Typical crosscutting operation.

Model G0621X (Mfg. 8/09+)



Resawing

"Resawing" (Figure 34) means cutting the
workpiece into two or more thinner workpieces.

One of the most important considerations for
resawing is blade selection—a wide blade cuts
straighter and is less prone to blade lead (see
Page 42 for more info on blade lead).

For most applications, use a blade with a hook or
a skip tooth style. Choose blades with fewer teeth-
per-inch (from 3 to 6), because they offer larger
gullet capacities for clearing sawdust, reducing
heat buildup and reducing strain on the motor.

Figure 34. Typical resawing operation.

AWARNING

When resawing thin pieces, a wandering
blade (blade lead) can tear through the side
of the workpiece, exposing your hands to
the blade teeth. Always use push blocks
when resawing and keep your hands clear
of the blade.

To resaw a workpiece:

1. Verify that the bandsaw is setup properly and
that the table is perpendicular to the blade.

2. Use the widest blade your bandsaw will
accept. Note: The blade must also be sharp
and clean.

3. Adjust the fence to the desired width of cut,
and lock it in place.

NOTICE

The scale on the front rail will NOT be accu-
rate when using the resaw fence.

4. Support the ends of the board if necessary.
5. Turn the bandsaw ON.

6. Using push paddles and a push stick, main-

tain workpiece pressure against the fence
and table, and slowly feed the workpiece into
the moving blade until the blade is completely
through the workpiece (see Figure 34).

Model G0621X (Mfg. 8/09+) g -29-
Download from Www.Somanuals.c All Manuals Search And Download.



Cutting Curves

When cutting curves, simultaneously feed and
turn the stock carefully so the blade follows the
layout line without twisting. If a curve is so abrupt
that it is necessary to repeatedly back up and cut
a new kerf, use a narrower blade, a blade with
more TPI (teeth per inch), or make more relief
cuts.

Relief cuts are made through the waste portion of
the workpiece and stop at the layout line. Relief
cuts reduce the chance that the blade will be
pinched or twisted during the cut.

The list below shows the minimum radius
that can be cut by common blade widths.

Width Radius
8 e rrrrrnnn e —————— "
T 38"
8 i ————— %"

B e rirrrnnnierrnn e ————_ 14"
2 erierrenn e r—————————— 215"
. 3%"
YA eeerenn e ———— 51L"

Figure 35. Blade width radii.

-30- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Stacked Cuts

One of the benefits of a bandsaw is its ability to
cut multiple copies of a particular shape by stack-
ing workpieces together and cutting them as one.
Before making stacked cuts, ensure that both the
table and the blade are properly adjusted to 90°;
otherwise, any error will be compounded.

To complete a stacked cut:

1. Align your pieces from top-to-bottom to
ensure that each piece has adequate scrap
to provide a clean, unhampered cut.

2. Secure all the pieces together in a manner
that will not interfere with the cutting. For
wood, hot glue on the edges works well, as
do brad nails through the waste portion. (Be
careful not to cut into the brads or you may
break the blade!)

3. On the face of the top piece, mark the shape
you intend to cut.

4. Make relief cuts perpendicular to the out-
line of your intended shape in areas where
changes in blade direction could cause the
blade to bind.

5. Cut the stack of pieces as though you were
cutting a single piece. Follow your layout line
with the blade kerf on the waste side of your
line as shown in Figure 36.

Figure 36. Typical stacked cut.

Model G0621X (Mfg. 8/09+)



Blade Selection
(Wood Cutting)

Selecting the right blade for the cut requires a
knowledge of various blade characteristics.

Blade Length

Measured by the circumference, blade lengths
are usually unique to the brand of your bandsaw
and the distance between wheels. The Model
G0621X uses 108" long blades. Refer to Page 36
for blade replacements.

Blade Width

Measured from the back of the blade to the tip of
the blade tooth (the widest point), blade width is
often the first consideration given to blade selec-
tion. Blade width dictates the largest and smallest
curve that can be cut, as well as how accurately it
can cut a straight line.

The Model G0621X uses blades from 5" to 1" in
width. Always pick the size of blade that best suits
your application.

e  Curve Cutting: Use the chart in Figure 35 to
determine the correct blade for curve cutting.
Determine the smallest radius curve that will
be cut on your workpiece and use the corre-
sponding blade width.

e Straight Cutting: Use the largest width
blade that you own. Narrow blades can cut
tight curves (a small radius) but are not very
good at cutting straight lines because they
naturally wander (blade lead). Large blades
excel at cutting straight lines and are less
prone to wander.

Tooth Style

When selecting blades, another option to con-
sider is the shape, gullet size, teeth set and teeth
angle—otherwise known as “Tooth Style."

Figure 37 illustrates the three main categories of
tooth style:

Raker Skip Hook

Figure 37. Raker, Skip & Hook tooth styles.

*  Raker: This style is considered to be the
standard because the tooth size and shape
are the same as the tooth gullet. The teeth
on raker blades usually are very numerous,
have no angle, and produce cuts by scrap-
ing the material; these characteristics result
in very smooth cuts, but do not cut fast and
generate more heat than other types while
cutting.

e Skip: This style is similar to a raker blade
that is missing every other tooth. Because of
the design, skip toothed blades have a much
larger gullet than raker blades, and therefore,
cut faster and generate less heat. However,
these blades also leave a rougher cut than
raker blades.

* Hook: The teeth on this style have a posi-
tive angle (downward) which makes them
dig into the material, and the gullets are usu-
ally rounded for easier waste removal. These
blades are excellent for the tough demands
of resawing and ripping thick material.

Model G0621X (Mfg. 8/09+) g -31-
Download from Www.Somanuals.c All Manuals Search And Download.



Tooth Pitch

Usually measured as TPI (teeth per inch), tooth
pitch determines the size/number of the teeth.
More teeth per inch (fine pitch) will cut slower,
but smoother; while fewer teeth per inch (coarse
pitch) will cut rougher, but faster. As a general
rule, choose blades that will have at least three
teeth in the material at all times. Use fine pitched
blades on harder woods and coarse pitched
blades on softer woods.

Blade Care

A bandsaw blade is a delicate piece of steel that
is subjected to tremendous strain. You can obtain
longer use from a bandsaw blade if you give it fair
treatment and always use the appropriate feed
rate for your operation.

Be sure to select blades with the proper width,
style, and pitch for each application. The wrong
choice of blades will often produce unnecessary
heat which will shorten the life of your blade.

A clean blade will perform much better than a dirty
blade. Dirty or gummed up blades pass through
the cutting material with much more resistance
than clean blades. This extra resistance also
causes unnecessary heat. Grizzly sells resin/pitch
dissolving cleaners that are excellent for cleaning
dirty blades.

Blade Breakage

Many conditions may cause a bandsaw blade to
break. Blade breakage is unavoidable, in some
cases, since it is the natural result of the peculiar
stresses that bandsaw blades must endure. Blade
breakage is also due to avoidable circumstances.
Avoidable breakage is most often the result of
poor care or judgement on the part of the operator
when mounting or adjusting the blade or support
guides.

-32- g
Download from Www.Somanuals.c

All Manuals Search And Download.

The most common causes of blade breakage
are:

e  Faulty alignment/adjustment of the guides.

e Forcing or twisting a wide blade around a
short radius.

e Feeding the workpiece too fast.
e Dull teeth or damaged tooth sufficient set.
*  Overtensioned blade.

* Top blade guide assembly set too high above
the workpiece.

* Using a blade with a lumpy or improperly fin-
ished braze or weld.

e Continuously running the bandsaw when not
in use.

e Leaving blade tensioned when not in use.
e Using the wrong TPI for the workpiece thick-

ness. (The general rule of thumb is 3 teeth in
the workpiece at all times.)

Model G0621X (Mfg. 8/09+)



H 2. Refer to the "Material Width/Diameter" row
Blade SeIeCtlon of the blade selection chart in Figure 38 and

(Metal Cutting) read across to find the workpiece thickness

you need to cut.

3. Refer to the "Material Shapes" row and find

Selecting the right blade for the job depends on the shape and material to be cut.

a variety of factors, such as the type of material
being cut, hardness of the material, material shape

machine capability, and operator technique. 4. Inthe applicable row, read across to the right

and find the box where the row and column
intersect. Listed in the box is the minimum
TPl recommended for the variable tooth pitch
blades.

The chart below is a basic starting point for choos-
ing blade type based on teeth per inch (TPI) for
variable tooth pitch blades and for standard raker
type bi-metal blades/HSS blades. However, for
exact specifications of bandsaw blades, contact
the blade manufacturer.

5. The "Cutting Speed Rate Recommendation”
section of the charts offers guidelines for vari-
ous metals, given in feet per minute (speed
FPM) and meters per minute in parenthesis.
Choose the speed closest to the number
shown in the chart.

To select the correct blade TPI:

1. Measure the material thickness. This mea-
surement is the length of cut taken from
where the tooth enters the workpiece, sweeps
through, and exits the workpiece.

Material Width/Diameter |

Material Shapes | Teeth Pe/r Inch Variable Pitch Blades |
[
TOOTH SELECTION /
mm 50 75 100 /150 200 250 300 350 400 450
—Slo=Al 58 | 46" | 3/4 | 2/3
O | 46 | 3/4 | 23 | 1.4/25 [ 158
2 3/4 | 23 | 1.4/2.5 | 15/8

“inch 2 2% 3 3% 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19
CUTTING SPEED RATE RECOMMENDATION

.. | Speed FPM ) Speed FPM ) Speed FPM ) Speed FPM
Material (M/Min) Material (M/Min) Material (M/Min) Material (M/Min)
Carbon | 196~354 Tool Steel 203 Alloy 196~354 |Free Machining| 150~203
Alloy | (60) (108) ool stee (62) Steel (60) (108) |Stainless Steel | (46) (62)
Angle 180~220 High-Speed 75~118 Mold Steel 180~220 Gray 108~225
Steel (54) (67) Tool Steel (25) (36) (54) (67) Cast Iron (33) (75)
Thin | 180~220 | Cold-Work | 95~213 Water 180~220 Ductile 65~85
Tube | (54)(67) | Tool Steel | (29) (65) | Hardening | (54)(67) Austenitic (20) (26)
Tool Steel Cast Iron

Aluminum | 220~534 Hot-Work 203 Stainless 220~534 Malleable 321
Alloy | (67) (163) Tool Steel (62) Tool Steel (67) (163) Cast Iron (98)

Copper | 229~482 | Qil-Hardening | 203~413 | High-Speed | 229~482 Plasti 220
Alloy | (70) (147) | Tool Steel | (62) (65) | Tool Steel | (70) (147) astics (67)

Figure 38. Blade selection and speed chart.

Model G0621X (Mfg. 8/09+) g -33-
Download from Www.Somanuals.c All Manuals Search And Download.



9. Turn the tension knob until proper blade ten-
B Iade Changes sion has been reached according to the blade
thickness scale shown in Figure 39.

AWARNING
\ Always disconnect power
n % to the machine when .
@ % changing blades. Failure Tension Scale

to do this may result in
serious personal injury.

A CAUTION

All saw blades are dan-
gerous and may cause
personalinjury. Toreduce
the risk of being injured,
wear leather gloves when

handling saw blades. Figure 39. Tensioner adjustment.
To replace the blade: 10. Check and adjust the tracking (Page 18).
1. DISCONNECT BANDSAW FROM POWER! 11. Adjust the upper/lower guide blocks and the

support bearings (Pages 20 and 22).

2. Release the tension lever.
12. Close the wheel covers.

3. Remove the table insert and the table pin. ) . .
Adjust the upper and lower guide blocks 13. Replace the table insert and table pin, being
away from the blade. sure not to use excessive force when insert-

ing the table pin.
4. Open the upper and lower wheel covers and
slide the blade off both wheels.

5. Rotate the blade 90° and slide it through the
slot in the table.

6. Slide the blade through the table slot, ensur-
ing that the teeth are pointing down toward
the table. If the teeth will not point downward
in any orientation, the blade is inside-out. Put
on heavy gloves, remove the blade, and twist
it rightside-out.

7. Slip the blade through the guides, and mount
it over the upper and lower wheels.

8. Apply tension.

-34- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Scale Calibration

You may need to recalibrate the fence scale after
changing or adjusting the blade, or if the scale
is not producing accurate cuts. Recalibrate the
fence scale by adjusting the hairline indicator on
the fence and testing your adjustment by cutting
a piece of scrap wood.

To calibrate the scale:

1.

Set the fence anywhere along the scale and
locate a piece of scrap wood with at least one
straight edge. Joint the edge with a jointer (if
needed) to make the edge straight.

Hold the straight edge of the workpiece firmly
against the fence, and feed the workpiece
through the saw blade with a push stick.

Measure the width of the cut workpiece. The
width of the workpiece should match the
reading on the fence scale.

If the reading on the scale is not the same
as the width of the cut workpiece, loosen the
screws on the magnifying window (Figure
40) and adjust it to match the width of the cut
workpiece.

Tighten the screws; the scale is now correctly
calibrated.

R \ NS
n
% 5

Figure 40. Scale calibration screws.

Model G0621X (Mfg. 8/09+) g -35-
Download from Www.Somanuals.c All Manuals Search And Download.



SECTION 5: ACCESSORIES

G7315Z—Super Heavy-Duty Mobile Base
Mobilize your machine with this popular patented
mobile base. The unique outrigger-type supports
increase stability and lower machine height. This
heavy duty mobile base is rated for up to a 1300
Ib. capacity.

Grizzly Bandsaw Blades

Figure 41. G7315Z SHOP FOX® Mobile Base.

G1928—Bandsaw Handbook

This is the bandsaw bible. Covers step-by-step
instructions for basic/advanced cutting tech-
niques. Also includes advanced maintenance,
service and troubleshooting procedures, as well
as information on bandsaw history/design and
blade metallurgy. 320 pages.

BAND SAW

Mark Duginske

Figure 42. Bandsaw handbook.

-36- g
Download from Www.Somanuals.c

All Manuals Search And Download.

MODEL | LENGTH| WIDTH TPI GAUGE
H9736 108"s" 1" 3-4 VP 0.032
H9737 108"5" 1" 4-6 VP 0.032
H9738 108"5" 1" 5-8 VP 0.032
H9739 108"5" 1" 6-10 VP [ 0.032
H9740 108"5" 1" 8-12VP [ 0.032
H9741 108"5" 1" 10-14 VP| 0.032
H9956 108” Ve 14 Raker| 0.025
H9957 108” Ve 18 Raker| 0.025
H9958 108” %e” 4 Skip 0.025
H9959 108” %e” 10 Raker| 0.025
H9960 108” %e” 14 Raker| 0.025
H9961 108” s 4 Hook 0.025
H9962 108” s 6 Hook 0.025
H9963 108” s 10 Raker| 0.025
H9964 108” s 14 Raker| 0.025
H9965 108” Vi 18 Raker| 0.025
H9966 108” %" 4 Hook 0.025
H9967 108” %" 6 Hook 0.025
H9968 108” %" 10 Raker| 0.025
H9969 108” %" 14 Raker| 0.025
H9970 108” Ve 3 Hook 0.025
H9971 108” Ve 4 Hook 0.025
H9972 108” Ve 6 Hook 0.025
H9973 108” Ve 10 Raker| 0.025
H9974 108” Ve 14 Raker| 0.025
H9975 108” Ya” 3 Hook 0.032
H9976 108” ¥ 6 Hook 0.032
H9977 108” §Z 10 Raker| 0.032
H9978 108” 1” 2 Hook 0.035
H9979 108” 1” 6 Hook 0.035

Galll 1=-BU0-823-4777 To

Model G0621X (Mfg. 8/09+)



SECTION 6: MAINTENANCE

Always disconnect power

to the machine before
@' performing maintenance.
\

' AWARNING

Failure to do this may
result in serious person-
al injury.

Schedule

For optimum performance from your machine, fol-
low this maintenance schedule:

Daily

*  Check/correct loose mounting bolts.

e  Check/correct damaged saw blade.

e Check/correct worn or damaged wires.

*  Correct any other unsafe condition.

Monthly

e Check for V-belt tension, damage, or wear.

* Remove blade and thoroughly clean all built-
up sawdust from the rubber tires on the
wheels.

e Clean/vacuum dust buildup from inside cabi-
net and off motor.

Cleaning

Vacuum excess wood chips and sawdust, and
wipe off the remaining dust with a dry cloth. If
resin has built up, use a resin dissolving cleaner
to remove it.

Once a month, remove the blade and thoroughly
clean all built-up sawdust from the rubber tires on
the wheels.

Lubricating

Protect the unpainted cast iron surfaces on the
table by wiping the table clean after every use—
this ensures moisture from wood dust does not
remain on bare metal surfaces. Keep tables
rust-free with regular applications of general lubri-
cants such as G96® Gun Treatment, SLIPIT®, or
Boeshield® T-9.

If the table becomes difficult to tilt, remove it and

lubricate the trunnions and the slides in the trun-
nion base with a general lubricant.

Redressing Rubber
Tires

As the bandsaw ages, the rubber tires on the
wheels may need to be redressed if they harden or
glaze over. Redressing the rubber tires improves
blade tracking and reduces vibration/blade lead.

If the rubber tires become too worn, then blade
tracking will become extremely difficult. At that
point, redressing will no longer be effective and
the rubber tires must be replaced.

To redress the rubber tires:

—h
.

DISCONNECT BANDSAW FROM POWER!
2. Puton heavy leather gloves.
3. Remove the blade.

4. Clean any built-up sawdust from the rubber
tires.

5. Hold 100 grit sandpaper against the rub-
ber tire and rotate the wheel by hand. Only
redress the rubber enough to expose a fresh
rubber surface.

Model G0621X (Mfg. 8/09+) g -37-
Download from Www.Somanuals.c All Manuals Search And Download.



SECTION 7: SERVICE

Review the troubleshooting and procedures in this section to fix or adjust your machine if a problem devel-
ops. If you need replacement parts or you are unsure of your repair skills, then feel free to call our Technical
Support at (570) 546-9663.

Troubleshooting

Motor & Electrical

Symptom Possible Cause Possible Solution
Machine does not | 1. OFF button has not been reset. 1. Lift paddle and press OFF button down completely
start or a breaker until it clicks.
trips. 2. Plug/receptacle is at fault or wired incorrectly. | 2. Test for good contacts; correct the wiring.
3. Motor connection wired incorrectly. 3. Correct motor wiring connections.
4. Wall fuse/circuit breaker is blown/tripped. 4. Ensure circuit size is suitable for this machine;
replace weak breaker.
5. Power supply switched OFF or is at fault. 5. Ensure power supply is switch on; ensure power
supply has the correct voltage.
6. Wiring is open/has high resistance. 6. Check for broken wires or disconnected/corroded
connections, and repair/replace as necessary.
7. Motor ON button or ON/OFF switch is at fault. | 7. Replace faulty ON button or ON/OFF switch.
8. Inverter/Controller box is at fault. 8. Inspect inverter/controller box; replace if faulty.
9. Motor is at fault. 9. Test/repair/replace.
Machine stalls or | 1. Feed rate/cutting speed too fast for task. 1. Decrease feed rate/cutting speed.
is underpowered. [ 2. Machine is undersized for the task. 2. Use sharp blade with lower TPI; reduce the feed
rate/depth of cut.
3. Blade is slipping on wheels. 3. Adjust blade tracking and tension to factory specifi-
cations.
4. Motor connection is wired incorrectly. 4. Correct motor wiring connections.
5. Plug/receptacle is at fault. 5. Test for good contacts; correct the wiring.
6. Pulley/sprocket slipping on shaft. 6. Replace loose pulley/shaft.
7. Motor is at fault. 7. Test/repair/replace.
Machine has | 1. Motor or component is loose. 1. Inspect/replace stripped or damaged bolts/nuts, and
vibration or noisy re-tighten with thread locking fluid.
operation. 2. Blade weld is at fault or teeth are broken. 2. Replace blade.
3. Blade is at fault. 3. Replace warped, bent, or twisted blade; resharpen
dull blade.
4. V-belt worn or loose. 4. Inspect/replace belt.
5. Pulley is loose. 5. Realign/replace shaft, pulley, setscrew, and key as
required.
6. Motor mount loose/broken. 6. Tighten/replace.
7. Machine is incorrectly mounted or sits uneven- | 7. Tighten/replace anchor studs in floor; relocate/shim
ly. machine.
8. Motor fan is rubbing on fan cover. 8. Replace dented fan cover; replace loose/damaged
fan.
9. Motor bearings are at fault. 9. Test by rotating shaft; rotational grinding/loose shaft
requires bearing replacement.

-38- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Cutting Operations

Symptom

Possible Cause

Possible Solution

Machine slows

1.

Feeding workpiece too fast.

Reduce feed rate.

when operating. | 2. Blade is dull. 2. Replace blade (Page 34).
Ticking sound 1. Blade weld contacting guide/support bearings | 1. Use file or stone to smooth and round the back of the
wher) the saw is (a light tick is normal). blade; slightly loosen the blade guides.
running. 2. Blade weld may be failing. 2. Inspect and replace blade if necessary (Page 34).
Blade contacting | 1. Insert installed upside down or backwards. 1. Re-install insert a different way.
table insert. 2. Table improperly mounted or aligned. 2. Align table (Page 24).
Vibration when 1. Loose or damaged blade. 1. Tighten or replace blade (Page 34).
cutting. 2. Sawdust buildup on wheels. 2. Clean all sawdust from rubber tires on wheels.
Burn marks on 1. Too much side pressure when feeding Feed workpiece straight into the blade. See Basic
the edge of the workpiece; blade is binding. Cutting Tips on Page 26.
cut. 2. Blade too wide for size of radius being cut. 2. Install a smaller width blade/increase blade tension.
See Page 34 or 20.
Rough or poor 1. Feeding workpiece too fast. 1. Reduce feed rate.
quality cuts. 2. Blade guides adjusted incorrectly. 2. Re-adjust all blade guides and support bearings.
Sawdust buildup | 1. Clogged dust port. 1. Clean out dust port.
inside cabinet. 2. Low CFM (airflow) from the shop vacuum. 2. Three options:
—Check dust hoses for leaks or clogs.
—Connect saw to a more powerful shop vacuum.
Blade wanders 1. Blade lead. 1. Refer to Blade Lead on Page 42.
or doesn't cut 2. Sawdust buildup on wheels. 2. Clean all sawdust from rubber tires on wheels.
straight.
Cuts are 1. Table tilt is not adjusted to 0° or positive stop | 1. Adjust table tilt to 0°; readjust positive stop if neces-
not square has moved out of adjustment. sary (Page 23).
(vertically). 2. Table tilt scale pointer is not calibrated. 2. Calibrate table tilt scale pointer to 0° (Page 23).
3. Table is not square to the blade. 3. Shim table (Page 42).
Miscellaneous
Symptom Possible Cause Possible Solution

Blade tension
scale is grossly
inaccurate.

1.

The spring in the blade tension mechanism
has lost its "spring." This is caused by not
releasing the blade tension when not in use or
frequently over-tensioning the bandsaw.

1.

Replace spring in the blade tension mechanism,
then take better care of the bandsaw by releasing
tension when not in use and not over-tensioning the
blade.

Wheel is noisy.

Wheel bearing is worn out.
Belt is too tight (lower wheel).

Replace the wheel bearing.
Check/loosen the belt tension (Page 40).

Blade does
not track
consistently,
correctly, or at
all.

. Wheels are not coplanar or aligned with each

other.
Rubber tires on wheels are worn out.

1. Adjust wheels to be coplanar/aligned with each other

(Page 43).
Redress the rubber tires on the wheels (Page 37);
replace the rubber tires on the wheels.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

-390-



Servicing V-Belts

To ensure optimum power transfer from the motor
to the blade, the V-belts must be in good condi-
tion and operate under proper tension. Check belt
tension at least every 3 months—more often if the
bandsaw is used daily. V-belts stretch with use
and must be periodically re-tensioned.

Replace the V-belts if they are cracked, frayed, or
excessively worn.

Accessing V-Belts
1. DISCONNECT BANDSAW FROM POWER!

2. Open the lower wheel cover.
3. Remove the bandsaw blade.

4. Remove the lower wheel by removing the
hex bolt at the center of the wheel, then
sliding the wheel off the shaft. (The hex nut
has left handed threads, so you must turn it
clockwise to loosen it.)

5. Take off the pulley cover plate by removing
the six Phillips head screws. You now have
access to the V-belts for inspection or service
(see Figure 43).

Idler
Pulley

Figure 43. Pulleys and V-belts.

-40- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Checking V-Belts
1

Follow all previous instructions for Accessing
V-Belts.

2. Push the center of each V-belt as illustrated
in Figure 44, using moderate force. When
tensioned correctly, the deflection should be
about 4"

—If the deflection is more than 4", then ten-
sion that V-belt (see Page 41) before doing
Step 4.

Pulley

Deflection

Figure 44. Belt deflection.
3. Use a flashlight to inspect the belt.

—If a V-belt is cracked, frayed, or glazed,
replace it as soon as convenient.

4. Replace the pulley cover, lower wheel, and
blade; then close the lower wheel cover.

Model G0621X (Mfg. 8/09+)



Tensioning/Replacing V-Belts

1. Follow all previous instructions for Accessing
V-Belts.

2. Loosen the motor mount bolts shown in
Figure 45.

/

| Motor
Hinge Bolt
S

Figure 45. Motor mount bolts.

3. Loosen the idler pulley mounting nut behind
the cap shown in Figure 46.

Idler Pulley |

Mounting |
Nut

(behind cap) |

Figure 46. Location of idler pulley mountin nu.

—If you only need to retension the V-belts,
skip to Step 6.

—If you need to replace the V-belts, continue
with Step 4.

10.

11.

Pivot the motor and slide the idler pulley to
loosen the V-belts.

Remove old V-belts and install the new V-
belts.

Slide the idler pulley down to tighten the
lower wheel V-belt, hold pressure on the idler
pulley, then tighten the mounting nut.

Check the wheel pulley V-belt for correct ten-
sion. Retension if necessary before continu-

ing.

Pivot the motor to tighten the motor V-belt,
hold pressure on the motor, then tighten the
motor adjustment bolt.

Check the motor V-belt for correct tension.
Retension if necessary before continuing.

When the belt tension is correct, tighten the
motor hinge bolt.

Replace the pulley cover, lower wheel, and
blade; then close the lower wheel cover.

Model G0621X (Mfg. 8/09+) g -41-
Download from Www.Somanuals.c All Manuals Search And Download.



Shimming Table

To ensure accuracy when cutting stacked
workpieces, the table should be 90° to the back of
the blade as shown in Figure 47. If the table is not
perpendicular to the back of the blade, the table
needs to be shimmed.

Shims can be made of any durable object that
can be sandwiched between the table and the
trunnions. We recommend using shim washers or
shim stock because of the wide range of available
thicknesses. These items can be purchased at
your local hardware store.

Blade ——

Square
| Table |

Figure 47. Squaring table to blade back.
To shim the table:

1. Make sure that the blade is tracking properly
and that it is correctly tensioned.

2. DISCONNECT BANDSAW FROM POWER!

3. Loosen the trunnion bolts that secure the
trunnions to the table.

4. Place shim stock between the table and the
two trunnions to shim the table in the desired
direction.

Note: Another way to shim the table is to add
washers between the table and the trunnion.

5. Follow the Aligning Table instructions on
Page 24 to complete this procedure.

-42- g
Download from Www.Somanuals.c

All Manuals Search And Download.

Blade Lead

"Blade Lead" means that the blade does not cut
straight when using the fence or miter gauge (see
Figure 48). This is a common condition with all
bandsaws. Worn or damaged blades may cause
lead and replacing them will fix the problem. Still, if
your bandsaw is setup correctly and lead occurs,
compensate for it by skewing the fence.

from line of cut.

Figure 48. Blade leading away

To correct blade lead, do the following steps
and make a test cut before skewing the
fence:

1. Ensure that you have proper blade tension
(refer to Page 20).

2. Ensure that the blade guides are adjusted
correctly (refer to Pages 20 & 22).

3. Ensure that the miter slot or fence is parallel
to the blade (refer to Page 24).

To skew your fence:

1. Cut a piece of scrap wood approximately %"
thick x 3" wide x 17" long. On a wide face of
the board, draw a straight line parallel to the
long edge.

2. Slide the fence out of the way and cut free-
hand along the line. Stop at the halfway point.
Turn the bandsaw OFF and wait for the blade
to stop.

Model G0621X (Mfg. 8/09+)



3. Clamp the board to the bandsaw table with-
out moving it. Now slide the fence over to
the board so it barely touches one end of the
board.

4. Loosen the two cap screws that mount the
front rail to the table.

5. Place shims between the front rail and the
table as necessary to make the fence parallel
to the edge of the scrap piece.

Note: Shim stock works well for this, but small
pieces of paper can also work in a pinch.

To compensate for lead when making straight
crosscuts with the miter gauge, you will need
to shift the table:

1. Set the miter gauge to 90° and verify that the
gauge body is square to the miter bar, using
a 90° square.

2. On a scrap piece of wood, mark a line that
is perpendicular to the front edge of the
workpiece.

3. Starting where the line begins, cut the board
by pushing it through the blade with the miter
gauge.

4. Loosen the table mounting bolts, and shift the
table to compensate for the blade lead.

5. Repeat Steps 1 & 2 until the blade cuts
straight when wood is pushed through with
the miter gauge.

NOTICE

If the table is shifted, the fence will be
affected since it is attached.

NOTICE

Lead adjustments will change when new
blades are mounted on the saw.

Wheel Alignment

Wheel alignment, or "Coplanar Tracking," is one
of the easiest ways to ensure you get optimal per-
formance from your bandsaw. When wheels are
aligned, or coplanar, the bandsaw cuts straighter.
Vibration, heat, and blade wear are also consid-
erably decreased because the blade is automati-
cally balanced on the wheel.

Verifying Upper/Lower Wheels are
Coplanar

1. DISCONNECT BANDSAW FROM POWER!

2. With the blade on and properly tensioned,
hold a straightedge close to the center of
both wheels. Make sure the straightedge
fully extends across the wheels as shown in
Figure 49.

'— —— s -

Figure 49. Checking wheel alignment with a
straightedge.

—If the wheels are coplanar, the straightedge
wil touch the top and bottom of the outside
rims on each wheel.

—If the wheels are not coplanar, place
the straightedge on the lower wheel first
(ensuring that it touches both the top and
bottom rim), then adjust the tracking knob
to see how the upper wheel lines up with
the straightedge.

Model G0621X (Mfg. 8/09+) g -43-
Download from Www.Somanuals.c All Manuals Search And Download.



—If the straightedge does not touch both
wheels evenly, the upper wheel needs to
be shimmed or the lower wheel needs to
be adjusted.

Shimming Upper Wheel

1.

2.

DISCONNECT BANDSAW FROM POWER!

Adjust the tracking knob so the top wheel is
parallel with the bottom wheel.

With the straightedge touching both points of
the wheel that does not need to be adjusted,
measure the distance away from the incor-
rect wheel with a fine ruler (see Figure 50).
The distance measured with the ruler is the
distance the wheel must be corrected.

-44-

Figure 50. Measuring wheel difference.

Remove the blade from the saw, then remove
the wheel that needs to be shimmed.

Determine how many shim washers you
need and place them on the wheel shaft.

Replace the wheel, the original washers, and
the securing nut.

Tighten the blade, then check the wheels.
(Coplanar wheels may pull out of alignment
when the blade is tightened.)

When the wheels are coplanar, place a mark
on each wheel where you held the straight-
edge. This assures repeated accuracy every
time you adjust your wheels.

Note: When wheels are properly coplanar,
the blade may not be centered on the crown
of the wheel, but it will be balanced. See
Figure 51 to better understand coplanarity.

e T e I i—

Coplanar Parallel, Not Tracking
Coplanar

Figure 51. Coplanar diagram.

Adjusting Lower Wheel

Only do this procedure if you cannot make the
wheels coplaner with the tracking knob or by
shimming the upper wheel. Make sure the upper
wheel is adjusted as close as possible to being
coplanar with the lower wheel before beginning.
Do this procedure with the blade fully tensioned.

To adjust the lower wheel:
1. DISCONNECT BANDSAW FROM POWER!
2. Loosen the four hex bolts on the lower wheel

adjustment hub (Figure 52). These secure
the wheel adjustment sleeves.

Adjustment ||
Sleeve

Figure 52. Wheel adjustment hub.

3. Rotate the wheel adjustment sleeves to move
the lower wheel as necessary to make it
coplaner with the upper wheel.

4. Tighten the hex bolts to secure the wheel
adjustment sleeves in position.

g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



SECTION 8: WIRING

These pages are current at the time of printing. However, in the spirit of improvement, we may make chang-
es to the electrical systems of future machines. Study this section carefully. If there are differences between
your machine and what is shown in this section, call Technical Support at (570) 546-9663 for assistance
BEFORE making any changes to the wiring on your machine.

AWARNING
Wiring Safety Instructions

SHOCK HAZARD. Working on wiring that 5. WIRE/COMPONENT DAMAGE. Damaged
is connected to a power source is extremely wires or components increase the risk of seri-
dangerous. Touching electrified parts will ous personal injury, fire, or machine damage.
result in personal injury including but not lim- If you notice that any wires or components
ited to severe burns, electrocution, or death. are damaged while performing a wiring task,
Disconnect the power from the machine replace those wires or components.
before servicing electrical components!

6. MOTOR WIRING. The motor wiring shown
MODIFICATIONS. Modifying the wiring in these diagrams is current at the time of
beyond what is shown in the diagram may printing but may not match your machine. If
lead to unpredictable results, including seri- you find this to be the case, use the wiring
ous injury or fire. This includes the installation diagram inside the motor junction box.
of unapproved aftermarket parts.

7. CAPACITORS/INVERTERS. Some capaci-
WIRE CONNECTIONS. All connections must tors and power inverters store an electrical
be tight to prevent wires from loosening charge for up to 10 minutes after being dis-
during machine operation. Double-check all connected from the power source. To reduce
wires disconnected or connected during any the risk of being shocked, wait at least this
wiring task to ensure tight connections. long before working on capacitors.
CIRCUIT REQUIREMENTS. You MUST fol- 8. EXPERIENCING DIFFICULTIES. If you are

low the requirements at the beginning of this
manual when connecting your machine to a
power source.

experiencing difficulties understanding the
information included in this section, contact
our Technical Support at (570) 546-9663.

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

-45-




Electrical Component Wiring

Figure 55. Power switch.

PUSH BOTTOM KEYPAD
Tyee: KP-201

SER NO K 5122381
RHYMEBUS CORBORATION

————nwee

nnnnnnnnnnnnnnnnnnnnnnn

0@0@@@@@%@&’)3 DD

N ) [ e fre s

Brake
TERMINALY

T @

Figure 57. Inverter/controller box terminal blocks.

READ ELECTRICAL SAFETY @ Model G0621 (Mfg. since 10/06)
ON B@ﬂﬁﬁ] 451! Www.Soma gm. All Manuals Search And Download.



Wiring Diagram

MOTOR
SWITCH

SPEED DIAL
) (from behind)

POWER
SWITCH
(from behind)

A WARNING! )

SHOCK HAZARD!
Disconnect power
before working on

wiring. ' S
\'

<

‘Q View this wiring diagram in
color at www.grizzly.com.

COLOR KEY
BLACK
bGrizzly . —o—
Industrial, Inc. J GREEN
RED
YELLOW ==(Y)=—==
Ground 220V
Single-Phase
Power
Hot
(W)
g 220
VAC

@ Bk m @
- &) & 1

W || V|| UIJ]JTIS | R
g@@@@@@@@@@@@@@@@@‘l-\ ©©00066
[coml x5 | x6 [ x2 [ xa [ v1 [AM+] tin_[ vin [ b1 [ Ta2|
FWD REV CCM X1 X3 CME Y2 FM+ GND 12V Tel Tal To2

INVERTER/CONTROLLER BOX

Ve

~

6-15 Plug
(As Recommended)

MOTOR
220V, 3-PH

Model G0621 (Mfg. since 10/06)

Download from Www.Somanuals.com.

The motor wiring shown here is
current at the time of printing;
however, always use the diagram on
the inside of junction box cover
when rewiring your motor.

uals Search QMM@E 45!

READ ELECTRICAL SAFETY f -47-



-48-

49 50

46 47 48

SECTION 9: PARTS

Main Parts Breakdown

g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P0621X001 BODY 44 P0621044 SHAFT

2 PS08 PHLP HD SCR 10-24 X 3/4 45 P6004 BALL BEARING 6004 ZZ

3 P0621003 CONTROLLER COVER PLATE 46 P0621046 BLADE TENSION SCALE

4 PNO7 HEX NUT 10-24 47 PNO2 HEX NUT 5/16-18

5 P0621X005 AC MOTOR CONTROLLER 48 P0621048 KNOB 5/16-18 X 2

6 P0621006 PHLP HD SCR 1/4-20 X 1/2 49 P0621049 STRAIN RELIEF

7 PWO1 FLAT WASHER 1/2 50 P0621050 POWER CORD

8 P0621008 TENSION NUT 51 P0621051 MOTOR CORD

9 P0621009 BLADE TENSION POINTER 52 P0621052 KNOB

10 P0621010 COMPRESSION SPRING 53 PSB05 CAP SCREW 1/4-20 X 3/4

11 P0621011 BLADE TENSION HANDLE 54 P0621054 ADJUSTMENT SLEEVE

12 P0621012 SPECIAL WASHER 55 PN17 HEX NUT 3/4-10

13 P0621013 UPPER WHEEL BRACKET 56 P0621056 BEARING HOUSING

14 P0621014 HEX BOLT M8-1.25x 110 57 P0621057 PIN 6MM

15 P0621015 UPPER WHEEL SHAFT 58 PFB14 FLANGE BOLT 5/16-18 X 1-1/2
16 P6202 BALL BEARING 6202 ZZ 59 P0621059 COVER

17 PR21M INT RETAINING RING 35MM 60 PNO4 HEX NUT 5/8-11

18 P0621X018 UPPER WHEEL-GRIZZLY HEADS 61 PW14 FLAT WASHER 5/8

19 P0621X019 TIRE 62 PWO02 FLAT WASHER 3/8

20 PWO06 FLAT WASHER 1/4 63 PB35 HEX BOLT 3/8-16 X 2-1/2

21 PLWO02 LOCK WASHER 1/4 64 P0621064 MOTOR 1.25HP, 220V, 3-PHASE
22 PB51 HEX BOLT 1/4-20 X 3/8 64-1 |P0621064-1 JUNCTION BOX REAR COVER
23 P0621023 BLADE 0.65"T X 3/8"W X 108" 64-2 |P0621064-2 JUNCTION BOX FRONT COVER
24 P0621024 HINGE PIN 64-3 [PS18 PHLP HD SCR 10-24 X 1/4

25 P0621025 UPPER WHEEL COVER 64-4 |P0621064-4 3-CIRCUIT TERMINAL BLOCK
26 PLWO7 LOCK WASHER 1/2 65 P0621065 ADJ HANDLE 3/8-16 X 1

27 PNO1 HEX NUT 1/2-20 66 PK12M KEY 5 X5 X 30

28 P0621028 PHLP HD SCR M3-.5 X 18 67 P0621067 HEX NUT 3/8-16

29 P0621029 INVERTER/CONTROLLER BOX 68 P0621068 DUST PORT 2.5"

30 P0621030 SPEED DIAL 69 PVA28 V-BELT A28

31 P0621031 SWITCH W/LARGE STOP 70 PRO5M EXT RETAINING RING 15MM
32 PK23M KEY 5 X5 X 25 71 P0621071 MOTOR PULLEY

33 PSS03 SET SCREW 1/4-20 X 3/8 72 P0621072 PULLEY

34 PNO3M HEX NUT M8-1.25 73 PF1005041 BRUSH

35 PS04 PHLP HD SCR 1/4-20 X 1/2 74 PNO5 HEX NUT 1/4-20

36 P0621036 LOWER WHEEL COVER 75 P0621075 SWITCH COVER

37 PSB05 CAP SCREW 1/4-20 X 3/4 76 PSO1M PHLP HD SCR M4-.7 x 18

38 P0621038 HEX NUT 3/4-10 (LH) 77 PS17M PHLP HD SCR M4-.7 X 6

39 P0621X039 LOWER WHEEL-GRIZZLY HEADS 78 PWO02 FLAT WASHER 3/8

41 P0621041 PULLEY 79 PBO05 HEX BOLT 1/4-20 X 3/4

42 P0621042 SHAFT 80 PS18 PHLP HD SCR 10-24 X 1/4

43 PVA30 V-BELT A30 81 PNO5 HEX NUT 1/4-20

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

-49-



Table/Blade Guides Parts Breakdown

105 107

R
\115119 126

120
127\>®

s o
128 @
7‘% aﬁ\%\ﬂn
118 N 139
130

129

134 102

-50- g Model G0621X (Mfg. 8/09+)
Download from Www.Somanuals.c All Manuals Search And Download.



Table/Guides Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

101 [PB51 HEX BOLT 1/4-20 X 3/8 139 [P0621139 POINTER PLATE

102 [PLWO02 LOCK WASHER 1/4 140 |P0621140 TABLE PIN

103 [PWO06 FLAT WASHER 1/4 141 [P0621141 MITER GAUGE ASSY

104 |P0621104 GUIDE BAR COVER 141-1 |P0621141-1 MITER GAUGE HANDLE 5/16"
105 |P0621105 FLAT HD CAP SCR M5-.8 X 8 141-2 |P0621141-2 MITER GAUGE BODY

106 |P0621106 RACK 141-3 |PS18 PHLP HD SCR 10-24 X 1/4
107 |P0621107 GUIDE BAR 141-4 (P0621141-4 MITER GAUGE POINTER
108 |P0621108 BRACKET 141-5 |P0621141-5 MITER GAUGE BAR

109 |PWO7 FLAT WASHER 5/16 142 |PB35 HEX BOLT 3/8-16 X 2-1/2
110 |PLWO1 LOCK WASHER 5/16 143 |P0621143 CLAMP SHOE

111 |PB32 HEX BOLT 5/16-18 X 5/8 144 |P0621144 TRUNNION

112 [P0621112 PINION SHAFT 145 |PFB15 FLANGE BOLT 1/4-20 X 3/4
113 [P0621113 HANDWHEEL 146 [PB12 HEX BOLT 5/16-18 X 1-1/4
114 |PSS02 SET SCREW 5/16-18 X 3/8 147 |PWO07 FLAT WASHER 5/16

115 [PR47M EXT RETAINING RING 13MM 148 |[P0621148 TRUNNION BASE

116 [P0621116 BALL 149 |P0621149 KNOB 3/8-16

117 |P0621117 COMPRESSION SPRING 150 |PS18 PHLP HD SCR 10-24 X 1/4
118 |P0621118 THUMB SCREW 1/4-20 X 1/2 151 [P0621151 TABLE TILT POINTER

119 |P0621119 KNOB 5/16-18 X 2 152 |P0621152 TABLE TILT SCALE

120 |P0621120 PINION GEAR 153 |P0621153 LOWER GUIDE BRACKET
121 [P0621121 BLADE GUARD 154 |P0621154 FRONT FENCE RAIL

122 |P0621122 THUMB SCREW 1/4-20 X 3/4 155 |P0621155 KNOB 5/16-18 X 5/8

123 |PSB05 CAP SCREW 1/4-20 X 3/4 156 |P0621156 RAIL BRACKET

124 |P0621124 UPPER GUIDE BRACKET 157 |P0621157 SQUARE NUT

125 |P0621125 SUPPORT BEARING SHAFT 158 |P0621158 KNOB 3/8-16 X 1

126 |P6200 BALL BEARING 6200 ZZ 159 |PWO02 FLAT WASHER 3/8

127 |PRO1M EXT RETAINING RING 10MM 160 |PBO03 HEX BOLT 5/16-18 X 1

128 |P0621128 BLADE GUIDE BLOCK 161 |P0621161 ANGLE ADJUSTMENT BAR
129 |P0621129 BLADE GUIDE HOLDER 162 |[PB19 HEX BOLT 1/4-20 X 1/2

130 |P0621130 CAP SCREW 1/4-20 X 7/8 163 |PLNO3 LOCK NUT 5/16-18

131 |P0621131 ECCENTRIC GUIDE POST 164 |P0621164 ADJUSTMENT BAR BRACKET
132 |P0621132 GUIDE POST POINTER 165 |P0621165 COMPLETE FENCE ASSY
133 |PSO01 PHLP HD SCR 10-24 X 1/2 166 |PB16 HEX BOLT 3/8-16 X 1-1/2
134 |P0621134 TABLE INSERT 167 |PNO8 HEX NUT 3/8-16

135 |P0621135 TABLE 168 |P0621168 HANDWHEEL HANDLE

136 |P0621136 REAR FENCE RAIL 169 |P0621169 FENCE SCALE

137 |PSB06 CAP SCREW 1/4-20 X 1 170 |PSS03 SET SCREW 1/4-20 X 3/8
138 |P0621138 GUIDE POST SCALE

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

-51-



Stand Parts Breakdown

ﬁ—\ 201

213 209
REF PART # DESCRIPTION REF PART # DESCRIPTION
201 PB04 HEX BOLT 5/16-18 X 3 209 |PBO03 HEX BOLT 5/16-18 X 1
202 |PWO07 FLAT WASHER 5/16 210 |PNO5 HEX NUT 1/4-20
203 |P0621203 STAND GUARD 211 PLWO02 LOCK WASHER 1/4
204 |P0621204 KNOB 5/16-18 X 3/4 212 |PWO06 FLAT WASHER 1/4
205 |PLNO3 LOCK NUT 5/16-18 213 |P0621213 STAND INSET PLATE
206 |PNO2 HEX NUT 5/16-18 214 |P0621214 CABINET BOTTOM PLATE
207 |P0621207 STAND 215 |PFB15 FLANGE BOLT 1/4-20 X 3/4
208 |P0621208 FOOT
-52- Model G0621X (Mfg. 8/09+)

Download from Www.SomanuaIs.g

All Manuals Search And Download.



Fence Parts Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION

300 |P0621165 COMPLETE FENCE ASSY 309 |P0621309 RUNNER

301 |P0621301 FENCE BODY 310 [PSBO1M CAP SCREW Mé6-1 X 16
302 |P0621302 BUTTON HD CAP SCR M10-1.5 X 16 311 |P0621311 FENCE POINTER

303 |[PS09M PHLP HD SCR M5-.8 X 10 312 |P0621312 PLATE

304 |P0621304 FENCE BASE 313 |P0621313 PIN

305 [PSS03 SET SCREW 1/4-20 X 3/8 314 |P0621314 LOCK MECHANISM

306 |P0621306 ECCENTRIC SHAFT 315 [PNO3M HEX NUT M8-1.25

307 |P6200 BALL BEARING 6200 ZZ 316 |P0621316 FENCE HANDLE M8-1.25
308 |[PR45M INT RETAINING RING 10MM

Model G0621X (Mfg. 8/09+) g
Download from Www.Somanuals.c All Manuals Search And Download.

-53-



Safety Labels Parts Breakdown

403

401 402

GO

—

404

REF PART # DESCRIPTION REF PART # DESCRIPTION

401 |P0621X401 MACHINE ID LABEL G0621X 408 |P0621408 MOTOR SWITCH ON/OFF LABEL

402 |P0621402 MODEL # LABEL G0621X 409 |P0621409 SPEED DIAL LABEL

403 [PLABEL-20V2 |DOOR CLOSED LABEL 410 |P0621410 CUTTING CHART LABEL

404 |P0621404 BLADE TENSION LABEL 411 |PPAINT-1 "GRI ZZLY GREEN" TOUCH-UP PAINT
405 |PLABEL-57 GLASSES/RESPIRATOR LABEL 412 |P0621412 GRI ZZLY LOGO PLATE

406 |PLABEL-12A |[READ MANUAL LABEL 413 |P0621403 DOOR CLOSED LABEL

407 |PLABEL-14 ELECTRICITY LABEL 414 |PPAINT-14 "PUTTY" TOUCH-UP PAINT

AWARNING

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine
MUST maintain the original location and readability of the labels on the machine. If any label is
removed or becomes unreadable, REPLACE that label before using the machine again. Contact
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels.

-54-

Download from Www.SomanuaIs.g

All Manuals Search And Download.

Model G0621X (Mfg. 8/09+)




CUT ALONG DOTTED LINE

Grizzly WARRANTY CARD

Industrial, Inc.

Name

Street

City State Zip
Phone # Email Invoice #
Model # Order # Serial #

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop
better products and services. Of course, all information is strictly confidential.

1. How did you learn about us?
Advertisement Friend Catalog
Card Deck Website Other:

2.  Which of the following magazines do you subscribe to?

Cabinetmaker & FDM Popular Science Wooden Boat

Family Handyman Popular Woodworking Woodshop News
Hand Loader Precision Shooter Woodsmith

Handy Projects in Metal Woodwork

Home Shop Machinist RC Modeler Woodworker West
Journal of Light Cont. Rifle Woodworker’s Journal
Live Steam Shop Notes Other:

Model Airplane News Shotgun News

Old House Journal Today’s Homeowner

Popular Mechanics Wood

3. What is your annual household income?

$20,000-$29,000 $30,000-$39,000 $40,000-$49,000
$50,000-$59,000 $60,000-$69,000 $70,000+
4. What is your age group?
20-29 30-39 40-49
50-59 60-69 70+
5. How long have you been a woodworker/metalworker?
0-2 Years 2-8 Years 8-20 Years 20+ Years
6. How many of your machines or tools are Grizzly?
0-2 3-5 6-9 10+
7. Do you think your machine represents a good value? Yes No
8. Would you recommend Grizzly Industrial to a friend? Yes No

9. Would you allow us to use your name as a reference for Grizzly customers in your area?
Note: We never use names more than 3 times. Yes No

10. Comments:

Download from Www.Somanuals.com. All Manuals Search And Download.



FOLD ALONG DOTTED LINE

“ ‘ ” Place
Stamp

Here

Grizzly

GRIZZLY INDUSTRIAL, INC.
P.O. BOX 2069
BELLINGHAM, WA 98227-2069

FOLD ALONG DOTTED LINE

Send a Grizzly Catalog to a friend:

Name
Street
City State Zip

TAPE ALONG EDGES--PLEASE DO NOT STAPLE

Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND RETURNS

Grizzly Industrial, Inc. warrants every product it sells for a period of 1 year to the original purchaser from
the date of purchase. This warranty does not apply to defects due directly or indirectly to misuse, abuse,
negligence, accidents, repairs or alterations or lack of maintenance. This is Grizzly’s sole written warranty
and any and all warranties that may be implied by law, including any merchantability or fitness, for any par-
ticular purpose, are hereby limited to the duration of this written warranty. We do not warrant or represent
that the merchandise complies with the provisions of any law or acts unless the manufacturer so warrants.
In no event shall Grizzly’s liability under this warranty exceed the purchase price paid for the product and
any legal actions brought against Grizzly shall be tried in the State of Washington, County of Whatcom.

We shall in no event be liable for death, injuries to persons or property or for incidental, contingent, special,
or consequential damages arising from the use of our products.

To take advantage of this warranty, contact us by mail or phone and give us all the details. We will then
issue you a “Return Number,” which must be clearly posted on the outside as well as the inside of the
carton. We will not accept any item back without this number. Proof of purchase must accompany the
merchandise.

The manufacturers reserve the right to change specifications at any time because they constantly strive to
achieve better quality equipment. We make every effort to ensure that our products meet high quality and
durability standards and we hope you never need to use this warranty.

Please feel free to write or call us if you have any questions about the machine or the manual.

Thank you again for your business and continued support. We hope to serve you again soon.

Download from Www.Somanuals.com. All Manuals Search And Download.



LTI

TOO0L WEBSITE

Buy Direct and Save with Grizzly®—- Trusted, Proven and a Great Value!
~Since 1983~

Current Specials!

{Visit Our Website Today For}

ORDER
24 HOURS A DAY!
1-800-523-4777

I AMERICAN
VISA | (MasterCard @
) A — | - PFRES

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (None)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /UseDeviceIndependentColor
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.01667
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.01667
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV <>
    /HUN <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (None)
      /DestinationProfileSelector /WorkingCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /WorkingCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


